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Declaration

BTLrepresents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C., or National Institute of Standards and Technology (NIST) of U.S.A.

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTLshall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTLissued reports.

BTL's reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation
For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : Wi-Firepeater
Brand Name : Linksys
Model Name : RE4100W

Applicant . Linksys LLC.

Manufacturer : U-MEDIA Communications, Inc.

Address : 3F, No.1, Jin-Shan 8th St., Hsinchu 300, Taiwan, ROC

Factory . U-MEDIA Communications, Inc.

Address : NO.90, Kuang Fu Nth.Rd., Hsinchu Industrial Park, Hu Kou, Hsinchu 303,
Taiwan, R.O.C.

Date of Test : Nov. 17, 2014 ~ Dec. 06, 2014
Test Sample : ENGINEERING SAMPLE
Standard(s) FCC Partl5, Subpart E(15.407) / ANSI C63.4: 2009
" FCC KDB 789033 D02 General UNII Test Procedures New Rules vO1.

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-2-1411127) were obtained utilizing the test procedures, test instruments, test sites that
has been accredited by the Authority of TAF according to the 1SO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part15, Subpart E
Standard(s)
Section Test Item Judgment Under Limit
FCC
Limit Minimum
15.207 AC Power Line Conducted Emissions PASS passing margin is
-4.66 dB at
0.5717 MHz
Limit Minimum
. _ passing margin is
15.407(a) Radiated Emissions PASS 315 dB at
10359.30 MHz
Limit Minimum
- passing margin is
15.407(b) Band Edge Emissions PASS 104 dB at
5725.00 MHz
15.407(a) 26dB Spectrum Bandwidth PASS -
Limit Minimum
. passing margin is
15.407(a) Maximum Conducted Output Power PASS 874 dB at
5240 MHz
15.203 Antenna Requirements PASS -
15.407(a) Power Spectral Density PASS -
15.407(q) Frequency Stability PASS -
NOTE:

(1)” N/A” denotes test is not applicable to this device.
(2) FCC KDB 789033 D02 General UNII Test Procedures New Rules vO1.
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2.1 TEST FACILITY

approximately 95% o

A. Conducted Measurement:

2.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

The test facilities used to collect the test data in this report is DG-C02/DG-CBO03 at the location
of No.3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China. 523792
BTL's test firm number for FCC: 319330

Test Site | Method Measurement Frequency Range U, (dB) NOTE

DG-C02 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement:
Test Site | Method Meas”rergem L I NI NOTE
ange H/V

9KHz~30MHz V 3.79

9KHz~30MHz H 3.57

30MHz ~ 200MHz V 3.82

30MHz ~ 200MHz H 3.60

200MHz ~ 1,000MHz V 3.86

DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 3.94

1GHz~18GHz V 3.12

1GHz~18GHz H 3.68

18GHz~40GHz \Y 4.15

18GHz~40GHz H 4.14
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Wi-Fi repeater
Brand Name Linksys

Model Name RE4100W
Mode Different N/A

UNII-1: 5150-5250MHz

Operation Frequency UNII-3: 5725-5850MHz

Modulation Type OFDM
Bit Rate of Transmitter up to 300Mbps
Product Description 802.11a: 18.22dBm

Output Power (Max.)for UNII-1 802.11n (20M): 21.26dBm
802.11n (40M): 20.54dBm

802.11a: 20.25dBm
Output Power (Max.)for UNII-3 802.11n (20M): 21.23dBm
802.11n (40M): 21.14dBm

AC mains.

Power board:

1) Brand/ Model: HON-KWANG / HKSC-141145
2) Brand / Model: KUANTECH / KS045858

Power Rating I/P: AC 100-240V 50/60Hz O/P: DC 5V 2.0A

Power Source

Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.
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2. Channel List:

802.11a
802.11n 20MHz 802.11n 40MHz
UNII-1 UNII-1
Frequenc Frequenc
Channel (I\q/IHz) y Channel (I\C/1IH2) y
36 5180 38 5190
40 5200 46 5230
44 5220
48 5240
802.11a
802.11n 20MHz 802.11n 40MHz
UNII-3 UNII-3
Channel Fr((a'\c;lllJ_'ezr)lcy Channel Fr((a&llJ_'le;cy
149 5745 151 5755
153 5765 159 5795
157 5785
161 5805
165 5825

3. Antenna Specification:

Ant.| Manufacturer Model Name Antenna Connector Gam Note
Type (dBi)
N/A N/A Internal N/A 2.00 [TX/RX
N/A N/A Internal N/A 2.00 |TX/RX

Note: The EUT incorporates a MIMO function. Physically, the EUT provides two completed
two transmitters and two receivers (2T2R)..

4. Operating Mode
1TX 2TX
TX Mode
802.11a V (ANT 1) -
802.11n (20MHz) - V (ANT 1 + ANT 2)
802.11n (40MHz) - V (ANT 1 + ANT 2)

Note: For IEEE 802.11a mode (1TX/1RX):

The EUT supports the antenna with TX and RX diversity functions.

Both Ant. 1 and Ant. 2 support transmit and receive functions, but only one of them will be
used at one time.

The Ant. 1 generated the worst case, so it was selected to test and record in the report.
For IEEE 802.11n mode (2TX/2RX):

Both Ant. 1 and Ant. 2 can be used as transmitting/receiving antenna.
Ant. 1 and Ant. 2 could both transmit/receive simultaneously.
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Test Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 5 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)

Mode 7 Normal Link

The EUT system operated these modes were found to be the worst case during the pre-scanning
test as following:

For Conducted Test

Final Test Mode Description
Mode 7 Normal Link

For Radiated Test

Final Test Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 5 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)

For Band Edge Test

Final Test Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 5 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)
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26dB Spectrum Bandwidth

Final Test Mode

Description

Mode 1

TX A Mode / CH36, CH40, CH48 (UNII-1)

Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 5 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)

Maximum Conducted Output Power

Final Test Mode

Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 5 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)

Antenna Requirements

Final Test Mode

Description

Mode 1

TX A Mode / CH36, CH48 (UNII-1)

Mode 2 TX N20 Mode / CH36, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)
Mode 4 TX A Mode / CH149, CH165 (UNII-3)
Mode 5 TX N20 Mode / CH149, CH165 (UNII-3)
Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)

Power Spectral Density

Final Test Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 5 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)
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Frequency Stability
Final Test Mode Description
Mode 1 TX A Mode / CH36 (UNII-1)
Mode 2 TX A Mode / CH149 (UNII-3)
Note:

(1) For radiated below 1G test, the 802.11a mode is found to be the worst case and recorded.
(2) The EUT was pre-tested on the positioned of each 3 axis. The worst case was found
positioned on X-plane. Therefore only the test data of this X-plane was used for radiated

emission measurement test.

Report No.: BTL-FCCP-2-1411127 Page 14 of 185



3TL

3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product

UNII-1
Test Software Version RT5x9x V1.0.9.1 AP_5G
Frequency (MHz) 5180 5200 5240
A Mode 15 2B 2B
N20 Mode 16/18 2B/2B 2B/2B
Frequency (MHz) 5190 5230
N40 Mode 0E/M0 2B/2B
UNII-3
Test Software Version RT5x9x V1.0.9.1 AP_5G
Frequency (MHz) 5745 5785 5825
A Mode 1F 2B 22
N20 Mode 16/18 2B/2B 25/27
Frequency (MHz) 5755 5795
N40 Mode 19/21 23/25
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

AC Mains

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem | Equipment | Mfr/Brand Model/Type No. FCCID Series No.  |Note
Item | Shielded Type | Ferrite Core Length Note
1 NO NO 1.5m AC Cable
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150KHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz)
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 *
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.
(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /0 cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

Yertical

J EUT Test Receiver

‘ H B0em
1 1 ]|

\ Horization
Reference Ground Plane

4.1.5 EUT OPERATING CONDITIONS

The EUT was placed on the test table and programmed in normal function.
4.1.6 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Attachment A.

Remark:

(1) All readings are QP Mode value unless otherwise stated AVG in column of 'Note ;. If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform o In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured o

(2) Measuring frequency range from 150KHz to 30MHz o
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Note:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value
LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS

Frequencies o Equivalent Field Strength
EIRP Limit (dBm)
(MHz) at 3m (dBuV/m)
5150-5250 -27 68.3
-27 (beyond 10MHz of the
68.3
band edge)
5725-5850 —
-17 (within 10 MHz of
78.3
band edge)

1000000 I0R
3

strength: &1 =

Note: The following formula is used to convert the equipment isotropic radiated power (eirp) to field

MV/m, where P is the eirp (Watts)
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4.2.2 TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(below 1GHz)

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency 30 - 1000MHz

L
% 1-4 m
3m _H_ v

A

[er ]

Ground Plane

|Receiver 1 Amp.
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

Ground Plane

Spectrum | ||
Analyzer Amp.

(C) Radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer

I Receiver

4.2.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

4.2.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz
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4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:
(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB);
(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

Remark:

(1) Reading in which marked as QP or Peak means measurements by using are Quasi-Peak
Mode or Peak Mode with Detector BW=120KHz ; SPA setting in RBW=120KHz, VBW
=120KHz, Swp. Time = 0.3 sec./MHz o

(2) All readings are Peak unless otherwise stated QP in column of "Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn‘t perform o

(3) Measuring frequency range from 30MHz to 1000MHz o

(4) If the peak scan value lower limit more than 20dB, then this signal data does not show
in table o

4.2.9 TEST RESULTS (1GHZ~10™ HARMONIC)
Please refer to the Attachment D.

Remark:

(1) Spectrum Setting: 30MHz — 1000MHz , RBW= 100KHz, VBW=100KHz, Sweep time = 200
ms. 1GHz- 40GHz, RBW= 1MHz, VBW= 1MHz, Sweep time = Auto

(2) All readings are Peak unless otherwise stated AV in column of "Note ; . Peak denotes
that the Peak reading compliance with the AV Limits and then AV Mode measurement didn‘t
perform.

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission ©

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axes:
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1GHz it is taken care of that the EUT is always within the
3dB cone of radiation BW of the used antenna.

(8) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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4.3 BAND EDGE MEASUREMENT

4.3.1 RADIATED EMISSION LIMITS

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Note:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value
LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS

Frequencies o Equivalent Field Strength
EIRP Limit (dBm)
(MHz) at 3m (dBuV/m)
5150-5250 -27 68.3
-27 (beyond 10MHz of the
68.3
band edge)
5725-5850 —
-17 (within 10 MHz of
78.3
band edge)

1000000 I0R
3

strength: &1 =

Note: The following formula is used to convert the equipment isotropic radiated power (eirp) to field

MV/m, where P is the eirp (Watts)
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4.3.2 TEST PROCEDURE
For Radiated band edges Measurement:
a. The test procedure is the same as section 4.2.2, only the freqeuncy range investigated is
limited to 100MHz around band edges.
For Radiated Out of Band Emission Measurement:
a. Test was performed in accordance with KDB 789033 D02 General UNII Test Procedures New
Rules v01.

4.3.3 TEST SETUP LAYOUT
For Radiated band edges Measurement:

This test setup layout is the same as that shown in section 4.2.4.
For Radiated Out of Band Emission Measurement:

This test setup layout is the same as that shown in section 4.2.4.

4.3.4 DEVIATION FROM TEST STANDARD
No deviation

4.3.5 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

4.3.6 TEST RESULTS (BAND EDGE AND FUNDAMENTAL EMISSIONS)
Please refer to the Attachment E.

Remark:

(1) Spectrum Setting: 30MHz — 1000MHz , RBW= 100KHz, VBW=100KHz, Sweep time = 200
ms. 1GHz- 40GHz, RBW= 1MHz, VBW= 1MHz, Sweep time = Auto

(2) All readings are Peak unless otherwise stated AV in column of "Note ; . Peak denotes
that the Peak reading compliance with the AV Limits and then AV Mode measurement didn't
perform.

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission o

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axes:
“X” - denotes Laid on Table ; "Y” - denotes Vertical Stand ; "Z” - denotes Side Stand

(7) During the measurements above 1GHz it is taken care of that the EUT is always within the
3dB cone of radiation BW of the used antenna.

(8) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. 26dB SPECTRUM BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

FCC Partl5, Subpart E
. Frequency Range
Test ltem Limit (MHz) Result
26 dB Bandwidth 5150-5250 PASS
Bandwidth Minimum 500KHz 6dB
] 5725-5850 PASS
Bandwidth

5.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Spectrum Parameters Setting
Attenuation Auto
Span Frequency > 26dB Bandwidth
RBW 300 kHz
VBW 1000 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

No deviation.

5.1.3 TEST SETUP

EUT

5.1.2 DEVIATION FROM STANDARD

c. Measured the spectrum width with power higher than 26dB below carrier

SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

Ihe EUI was programmed to be In continuously transmitting mode.
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5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

5.1.6 TEST RESULTS
Please refer to the Attachment F.
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6. MAXIMUM CONDUCTED OUTPUT POWER

6.1 APPLIED PROCEDURES /LIMIT

FCC Partl5, Subpart E
Test ltem Limit Frequ?l\r}chyzl)?ange Result
Fixed:1 Watt (30dBm)
Conducted Output Mobile and portable: 5150-5250 PASS
Power 250mW (24dBm)
1 Watt (30dBm) 5725-5850 PASS

6.1.1 TEST PROCEDURE

block diagram below,
b.

a. The EUT was directly connected to the power meter and antenna output port as show in the

Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth (EBW) of the
Span Frequency ]
signal
RBW = 1MHz.
VBW = 3MHz.
Detector RMS
Trace Max Hold
Sweep Time auto

c. Test was performed in accordance with method of KDB 789033 D02.
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6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS

Ihe EU I was programmed to be In continuously transmitting mode.
6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Attachment G.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

FCC Partl5, Subpart E
Frequency Range

Test Item Limit (MHz) Result
-27dBm/MHz 5150-5250 PASS
Antenna conducted Below -17dBm/MHz within

Spurious Emission 10MHz of band edge, below
-27dBm/MHz beyond 10MHz
of the band edge

5725-5850 PASS

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
RBW 1000kHz
VBW 1000kHz
Trace Max Hold
Sweep Time Auto

7.1.2 DEVIATION FROM STANDARD

No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

Ihe EU I was programmed to be In continuously transmitting mode.
7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Attachment H.
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E
Frequency
Test Item Limit Range Result
(MHz)
Other then Mobile and
Power Spectral portable:17dBm/MHz 5150-5250 PASS
Density Mobile and portable:11dBm/MHz
30dBm/500KHz 5725-5850 PASS

8.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the

signal
RBW = 1MHz.
VBW > 3MHz.
Detector RMS
Trace Max Hold
Sweep Time Auto
Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures
New Rules v01, section II.F.5., it is acceptable to set RBW at 1MHz and VBW at 3MHz if
the spectrum analyzer does not have 500kHz RBW.

2. The value measured with RBW=1MHz is to be added with 10log(500kHz/1MHZz) which is
-3dB. For example, if the measured value is +10dBm using RBW=1MHz (that is
+10dBm/MHz), then the converted value will be +7dBm/500kHz.
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8.1.1 DEVIATION FROM STANDARD

No deviation.

8.1.2 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.3 EUT OPERATION CONDITIONS

Ihe EU I was programmed to be In continuously transmitting mode.
8.1.4 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.5 TEST RESULTS
Please refer to the Attachment 1.
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9. FREQUENCY STABILITY MEASUREMENT

9.1 APPLIED PROCEDURES / LIMIT

FCC Partl15, Subpart E
Frequency Range

Test Item Limit (MHz) Result
P 5150-5250 PASS

. Specified in the
Frequency Stability user's manual 57955850 PASS

9.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
Span Frequency Entire absence of modulation emissions bandwidth
RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the
nominal value.
d. User manual temperature is 0°C~40°C.

9.1.2 DEVIATION FROM STANDARD

No deviation.
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9.1.3 TEST SETUP

9.1.4 EUT OPERATION CONDITIONS

Ihe EUI was programmed to be In continuously transmitting mode.
9.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

9.1.6 TEST RESULTS
Please refer to the Attachment J.
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10. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 00052765 Mar. 29, 2015
2 LISN R&S ENV216 100087 Mar. 29, 2015
3 Test Cable N/A C 17 N/A Mar. 14, 2015
EMI TEST
4 RECEIVER R&S ESCS30 826547/022 Mar. 29, 2015
5 50Q Terminator SHX TF2-3G-A 08122902 Mar. 29, 2015
Measurement EZ-EMC
6 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emission Measurement
Iltem| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 29, 2015
2 Amplifier HP 8447D 2944A09673 | Mar. 29, 2015
3 Receiver AGILENT N9038A MY52130039 | Sep. 30, 2015
4 Test Cable N/A C-01_CBO03 N/A Jul. 01, 2015
5 Controller CT SC100 N/A N/A
6 Antenna ETS 3115 00075789 Mar. 29, 2015
7 Amplifier Agilent 8449B 3008A02274 | Mar. 29, 2015
8 Receiver AGILENT N9038A MY52130039 | Sep. 30, 2015
9 Test Cable HUBER+SUHNER C-48 N/A Apr. 30, 2015
10 Controller CT SC100 N/A N/A
19 | Broad-Band Homn | o0 o beck | BBHA9170 9170319 | Feb. 22, 2015
Antenna
Microwave
e . EMC 980039 &
12 | Preamplifier With INSTRUMENT EMC2654045 HAO1 Feb. 22, 2015
Adaptor
13 Active Loop R&S HFH2-72 830749/020 | Mar. 29, 2015
Antenna
Measurement EZ-EMC
14 Software Farad Ver.NB-03A1-01 N/A N/A
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Spectrum Bandwidth Measurement

Iltem | Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Maximum Conducted Output Power Measurement

ltem | Kind of Equipment |  Manufacturer Type No. Serial No. Calibrated until

P'Se%e;t:rower Agilent N1911A | MY45100473 | Mar. 29, 2015

Wireband Power Agilent N1921A | MY51100041 | Mar. 29, 2015
sensor

Antenna Conducted Spurious Emission Measurement

Iltem| Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Power Spectral Density Measurement

Iltem | Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Frequency Stability Measurement
Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015
Precﬁ‘e";{‘e?"e” HOLINK H-T-1F-D | BA03101701 | May. 24, 2015

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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11. EUT TEST PHOTOS

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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ATTACHMENT A - CONDUCTED EMISSION
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Test Mode: Normal Link |
Line
BOLD  dBudSm
\ |
2
I o
1
5
40 w 2 ;
X
(1]
[LRTT] 0 [MHz] b 2000
Reading Commect Measure- o )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuvim dB dBuvim dBuVim dB Detector Comment
1 0.1655 43.05 9.49 52.54 65.18 -12.64 peak
2 ® 0.5717 41.74 9.60 51.34 56.00 -466 peak
3 0.5717 30.28 9.60 39.88 4500 612 AVG
4 1.0374 36.73 963 46.36 56.00 -964 peak
5 1.0374 28.57 953 38.20 45.00 -7.80 AVG
6 1.5952 36.98 9.61 46.59 56.00 -941 peak
T 1.5952 2513 9.561 3474 45.00 -11.26 AVG
a 2.6850 3596 9.61 4557 56.00 -10.43 peak
9 2.6850 2852 9.561 38.13 45.00 -7&7 AVG
10 42500 3433 9.85 4398 56.00 -12.02 peak

Note : The test result has included the cable loss.
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Test Mode: Normal Link |
Neutral
B0 dBud/m
\ |
4
5 % 10 |
40 X 5
¥ ®
0.0
(AR} 05 [MHz] H 30000
Reading Comrect Measure-
Mo. Mk.  Freg.  Level Factor  ment Limit  Margin
MHz dBuVim dB dBuVim dBuffm dB Detector Comment
1 0.1750 4379 9.58 53.37 G472 -1135 peak
2 0.1750 3352 9.58 4310 5472 1182 AVG
3 0.2220 40.70 9.57 50.27 6274 -1247  peak
4 * 0.5801 39.33 9.58 4891 56.00 -7.09 peak
5 0.5601 28.65 9.58 3523 4500 7T AVG
6 1.1187 36.81 9.60 46.41 56.00 -9.59 peak
7 1.1187  28.36 9.60 3796 4500 -8.04 AVG
8 1.6304 35.85 9.62 4547 56.00 -10.33  peak
9 1.6304 27.49 9.62 7 4500 -B.E9 AVG
10 26890 36.43 9.64 46.07 56.00 -9.93 peak
11 26890 2819 9.64 783 4500 -BAT AVG

Note : The test result has included the cable loss.
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MHZ)
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|Test Mode: [TX A Mode 5180MHz

Frequency Ant Read level | Factor | Measured(FS) | Limit(QP) | Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0087 0° 13.48 25.02 38.50 108.83 -70.34 | AVG
0.0087 0° 14.42 25.02 39.44 128.83 -89.40 | PEAK
0.0133 0° 6.44 24.72 31.16 105.13 -73.96 | AVG
0.0133 0° 7.43 24.72 32.15 125.13 -92.97 | PEAK
0.0258 0° 3.29 23.93 27.22 99.37 -72.15 | AVG
0.0258 0° 5.27 23.93 29.20 119.37 -90.17 | PEAK
0.0335 0° 0.91 23.45 24.36 97.10 -72.75 | AVG
0.0350 0° 2.86 23.45 26.31 117.10 -90.80 | PEAK
0.5746 0° 30.57 20.04 50.61 72.42 -21.81 QP
1.7559 0° 21.49 19.52 41.01 69.54 -28.53 QP

Frequency Ant Read level | Factor | Measured(FS) | Limit(QP) | Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0085 90° 13.44 24.30 37.74 129.02 -91.28 AVG
0.0085 90° 14.32 24.30 38.62 149.02 | -110.40 | PEAK
0.0252 90° 6.31 23.97 30.28 119.58 -89.30 AVG
0.0252 90° 8.59 23.97 32.56 139.58 |-107.02 | PEAK
0.0343 90° 3.44 23.39 26.83 116.90 -90.06 AVG
0.0343 90° 5.35 23.39 28.74 136.90 |-108.15 | PEAK
0.0472 90° 0.58 22.58 23.16 114.13 -90.97 AVG
0.0472 90° 2.86 22.58 2544 134.13 | -108.69 | PEAK
0.4941 90° 30.71 19.81 50.52 73.73 -23.20 QP
1.7172 90° 21.55 19.53 41.08 69.54 -28.46 QP
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MH2Z)
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Test Mode: UNII-1/TX A Mode 5180MHz
Vertical
B0 dBudfm
FCLC Class B 3m Hadiabion
Margin -6 dB
sl
| T 3
1
o
F0.000 V.00 Z24.00 31 .00 A18.00 L] E12.00 FO5. i SO, (i V000, MHz
Reading Comect Measure- o )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBu'f dB dBuvim dBuvim dB Detector  Comment
1 43.5800 3891 -13.74 2517 4000 -14.83 peak
2 98.8700 4254 -16.55 2599 4350 -17.51 peak
3 1483400 3544 -13.18 2226 4350 -21.24 peak
4 2501900 33.88 -14.02 19.86 46,00 -26.14 peak
5 * 579.9900 4302 -7.92 3510 46,00 -1090 peak
6 617.8200 37.33 -6.92 30.41 46,00 -15.59 peak
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Test Mode: UNII-1/TX A Mode 5180MHz |
Horizontal
B0 dBudYm
FCC Class B Im Hadialion
M.arqin -6 dR
40 _I—I_I
| 5 B
7 4
o
0B A0 22400 Mo 1800 01500 B2 .m0 .0l BG:_( 1m0 MHz
Reading Comsct Measure- i
Mo, Mk. Freq. Lewvel Factor ment Limit  Margin
MHz dBuVf dB dBu\im dBulim dB Detector  Comment

1 148.3400 31.65 -13.18 15.47 4350 -25.03 peak
2 398.6000 3323 -9.60 2363 4600 -22.3F peak
3 * 433.5200 37.68 -5.92 28.76 45.00 -17.24 peak
4 651.7700 2946 -5.15 2411 4600 -21.69 peak
o §31.2200 3046 -3.05 27.41 46.00 -18.59 peak
6 9854500 28,60 -0.35 2825 5400 -2475 peak
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Test Mode: UNII-1/TX A Mode 5200MHz |
Vertical
B0 dBudfm
FUL Llass H dm Hadvalion
Mangin -6 dB
[
1
oo
00000 127.00 2.0 00 1800 h%. 00 E12 00 7040 BOG. (i 1000000 MHz
Reading ©Comect Measure- o )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBuVim dB Detector  Comment
1 98.8700 44 02 -16.55 2747 4350 -16.03 peak
2 1453400 37.62 -13.18 24 .44 4350 -19.06 peak
3 2501900 3429 -14.02 2027 4600 -2573 peak
4 433.5200 42.23 -5.92 33 46.00 -12.69 peak
5 * 579.9900 44 57 -7.92 3665 4600 -935 peak
G 612.9700 T -T.19 a2 4600 -15388 peak
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Test Mode: UNII-1/TX A Mode 5200MHz |
Horizontal
BOLD  dBuM/m
FCC Clasz B 3m Aadialion
Maxgin -6 dB
-I-ﬂ_l
I |
5
1 2
oo
00000 12F.00 2400 .00 1800 [ B2 0 040 06, (i 1000000 MHz

Reading Comect Measure- )
Mo, Mk. Freq. Lewvel Factor ment Limit Margin

MHz dBuV dB dBuVim dBuVim dB Detector  Comment

1 142.5200 35.76 =137 22.59 43.50 -20.91 peak
2 2501900 3585 -14.02 21.83 45.00 -2417  peak
3 * 433.5200 41.96 -6.92 33.04 45.00 -12.96  peak
4 579.9900 3325 -7.92 2533 45.00 -20067  peak
2 669.2300 30.85 -5.06 25.79 45.00 -20.21 peak
L 967.0200 3087 -0.28 30.59 3400 -23.4 peak
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Test Mode: UNII-1/TX A Mode 5240MHz |
Vertical
BOLO  dBuvYm
FCC Class B 3m Hadialion
Marqgin -6 4B
w |
| 5
1
3
(]
0000 1FF .00 Z24.00 W 1] 1800 515 00 E12 00 A0l &Gl 1000 MHz
Reading Comect Measure- )
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBu\ dB dBuVim dBulm dB Detector  Comment

1 426100 3812 -13.88 2424 4000 -1576 peak
2 658900 41.66 -15.67 25.99 4000 -14.01 peak
3 148.3400 3512 -13.18 2194 4350 -21.56 peak
4 579.9500 38.51 -7.92 30.59 45.00 -1541 peak
5 * 621.7000 40.59 -6.71 33.88 45.00 -1212 peak
G 945.5900 29.37 -0.25 29.12 45.00 -16.58 peak
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Test Mode: UNII-1/TX A Mode 5240MHz |
Horizontal
B0 dBuvdm
FCC Class B 3m Hadiakion
M.argin -6 dB
40 _I—I_l
5
B
na
000D 127 00 Fr4_00 00 1800 G500 E12 00 .0l &0 10l MHz
Reading Comect Measure- o i
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBu\f dB dBuVim dBulim dB Detector  Comment

1 1386400 3219 -13.15 19.04 4350 -24.46 peak
2 2501500 3597 -14.02 2185 45.00 -2405 peak
3 386.9600 33.04 -10.13 2291 45.00 -23.09 peak
4 433.5200 32.48 -5.92 23.56 45.00 -2244 peak
5 * 5799900 ar.23 -7.92 2931 45.00 -16.69 peak
G 581.8400 30.63 -5.01 25.62 46.00 -20.38 peak
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Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
BOLD  dBuN/m
FCC Class B 3m Hadabion
M.argin -6 dB
40 _I—I_I
oo
30000 VP00 e A .o Lakia] 515,00 E12.0m T80 BE. T MHz
Reading Comect Measure- o i
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBu\f dB dBulim dBulim dB Detector  Comment

1 426100 3834 -13.88 24 46 4000 -1554 peak
2 97.9000 4072 -16.68 2404 4350 -1946 peak
3 144 4600 3599 -13.16 2283 4350 -2067 peak
4 433.5200 2811 -8.92 20.19 46.00 -25.81 peak
5 * 57999500 4276 -7.92 34 84 4600 -11.16 peak
G 922 4000 30.05 -0.94 2911 4600 -16.89 peak
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Test Mode:

UNII-3/TX A Mode 5745MHz

BOLD  dBudm

Horizontal

FCC Class B 3m Hadvabion

Mangin -6 dB

0.0
0000 12700 FH 0 Era L] 1800 500 AL AL G, (i 1000 MHz
Reading ©Comect Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBu'f dB dBuVim dBu'ifm dB Detector  Comment
1 143.4500 3361 =137 20.44 4350 -23.06  peak
2 276.3800 31.08 -12.63 18.45 4500 -27.55  peak
3 386.9600 3328 10113 2315 4500 -22.85  peak
4 433.5200 32569 -5.92 2377 4500 -2223  peak
= 579.9%00 31.59 -7.892 2367 4500 -2233  peak
6 * 9369500 29.88 -0.55 29.33 4500 -16.87  peak
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3TL

Test Mode: UNII-3/TX A Mode 5785MHz |
Vertical
BLOD  dBuM/m
FCC Class B Im Aadiation
M.argim -6 dR
m_l—l_l
2 4 5
X
i
0000 1A 00 2200 - T 800 a15.00 E12.00 Fi.0n BOG_( T MHz
Reading Comect Measure- )
Mo. Mk, Freg.  Level Factor ment Limit ~ Margin
MHz dBuV' dB dBuVim dBuVim dB Detector  Comment
1 67.8300 4313 -15.95 27.18 4000 -1282 peak
2 058700 41.61 -16.55 25.06 4350 -1844  peak
3 266.6800 4373 -13.41 30.32 4600 -1568 peak
4 4335200 3316 -5.92 24.24 4600 -21.76 peak
5 482 9300 3470 -9.87 24 .83 4600 -2117  peak
& * 5799900 42 68 -7.82 3476 4600 -11.24  peak
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3TL

Test Mode: UNII-3/TX A Mode 5785MHz |
Horizontal
L0 dBud/m
FCL Clazs H 3m Hadalion
M.angin -6 dB
m_l—l_l
[
.
0000 1VF 00 Z2.00 - 1] 1800 A15.00 E12 00 A0 R06_(0 T MHz
Reading Comect Measure- )
Mo, Mk.  Freq.  Level Facter  ment Limit ~ Margin
MHz dBuVf dB dBuVim dBu\'m dB Detector  Comment

1 1483400 3234 -13.18 19.16 4350 -2434  peak
2 * 296.7500 3927 -11.05 28.22 4500 -17.78  peak
3 398 6000 3315 -9.60 23.55 4500 -2245  peak
4 579.9500 31.21 -T.92 23.29 4500 -22.71 peak
5 7332500 30.23 472 2551 4500 -20.49 peak
G 967.0200 3032 -0.28 30.04 2400 -2395  peak
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3TL

Test Mode:

UNII-3/TX A Mode 5825MHz

0D dBuM/m

Vertical

FEL Llass B dm Hadbalion

Mangin -6 dB

0.0
0000 12700 D I 1800 B5.00 B0 0L NG (i 1000 MHz
Reading ©Comect Measure-
No. Mk.  Freg.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBuVim dB Detector  Comment
1 42 6100 40.70 -13.88 26.82 4000 -13.18  peak
2 73.5900 41.77 -16.67 25.10 40.00 -1490  peak
3 142.5200 ir43 =137 24 26 4350 -19.24  peak
4 386.9600 31.46 1013 21.33 45.00 -24.67  peak
5 * 579.9300 4348 -7.92 3558 4500 -10.44  peak
6 951.5000 2987 -0.21 29.66 4500 -16.34  peak
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3TL

Test Mode: UNII-3/TX A Mode 5825MHz |
Horizontal
BOO  dBuMAm
FCL Class H 3m Hadwalion
M.angin -6 dB
40 _I—I_l
5
1
oo
0000 VFF00 Z24.00 .00 A18.00 1500 E12.00 FO8_ 00 BiN6. (i 1000, MHz
Reading Comect Measure- )
Mo, Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuNVim dBulim dB Detector Comment

1 142 5200 3240 -13A47 19.23 4350 -2427 peak
2 250.1900 3495 -14.02 2093 4600 -2507 peak
3 3976300 31.15 -9.63 21.52 4600 -2448 peak
4 4B80.0800 31.41 -9.76 21.65 4600 -24.35 peak
5 * 5799900 3552 -7.92 27.60 4600 -1840 peak
G 972.8400 2933 -0.30 29.03 5400 -2497 peak
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3TL

ATTACHMENT D - RADIATED EMISSION (1GHZ~10™
HARMONIC)
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
g0L0  dBuMAm
FOC_ 15407 _2m | [Peak]
g
. FEC_ 15407 Jm_AYGE]
¥
40
(1N ]
00000 4500, 100 SR D0 T2A00L00  VRRO0DLO0 20500000 24400000  ZEI00000  ZEA00000 AMD00_IMD MHz

Reading Comect Measure- )
Mo. Mk. Freq. Level Factor ment Limit Margin

MHz dBuV dB dBuVim dBu'¥m dB Detector  Comment
1 * 1035930 3515 1570 50.85 5400 -315 AVG
2 1036030 4507 1570 6077 6830 -7.53 peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
ED0  dBuWim
FOC_ 15407 _Zm | [Peak]
S
FEC_ 15407 Jm_AYE]
M
40
(1K1 ]

OO0 4500 0 R0, i THOL00  VRRO0LOD  FOSO000 24400000 PR30N0000  ZEM000

A0 00 MHz

Ho. Mk. Freq.

Reading Commect Measure-

Level Factor  ment Limit ~ Margin

MHz

dBu dB dBuVim  dBuVim dB

Detector  Comment

1 * 1035975

3476 15.70 S0.46 5400 -3.54

ANG

2 10360.75 44 23 15.70 29.93 65.30 -B.37

peak
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Page 60 of 185



3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz
Vertical
200 dBudm
FCL_15.407 _3m P eak]
1
®
FEC_ 15407 Jm_ AYGE]
Fa
-
40
(1K)
TOM D00 500, SH00. 0 12P0000  TRE00ON 20500000 24400000  ZE300000  ZFA00000 A000 M) MHz

Reading ©Comect Measure- o )
Mo, Mk. Freq. Lewvel Factor ment Limit Margin

MHz dBuV dB dBuVim dBuVim dB Detector  Comment
1 1039895 44 37 15.64 60.01 6830 -B829 peak
2 * 1040195 3454 1563 5017 5400 -383 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
B0L0 dBuMAm
FCOC_ 15,407 _3m_ [Peak]
%
FEC_15.40F 3m_AVLE]
2
»
40
oo
TOO0LO00 #5000, 100 SH00. 120000 VER0L00 20500000 400000  ZEI00M0D  FEA00.00 A0 MHz

Reading Comect Measure- i
Mo, Mk.  Freq.  Level Factor ment Limit ~ Margin

MHz dBuf dB dBu\im dBulim dB Detector  Comment
1 10398 45 4349 15.64 59.13 6830 -917 peak
2 * 1040145 3351 1563 4914 5400 -486 ANG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240MHz
Vertical
B0LD dBuNAm
FOC_ 15407 _3m |Peak]

%
N FEC_ 15 405 Jm_ LAYE]
-

40

1K1}

00D 4500 100 BRI, D

12F0000  VEEN0O0  POSO0.00  F4A0000  ZEIN000  ZEMI0L00

ADO0.00 MHZ2

Mo, Mk. Freq. Lewvel

Reading Comect Measure-

Factor ment Limit Margin

MHz dBuvf

dB dBuvim dBuim dB Detector Comment

1 1047845 4311

15.52 61.23 6830 -7.07 peak

2 * 1048145 3517

15.51 S0.68 s400 -332 AVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
B0 dBuN/m
FOL_15.407_3m_ [Peak]
FLC_15.407_Im_IAVG]
2
b
40
n.a
TMOO00 4500, B0 0 T2A00000  VRRO0LON 2050000 24400000  ZE300000  ZFA00.00 A0 MHz
Reading Comect Measure- o i
Mo, Mk. Freq. Level Factor ment Limit Margin
MHz dBu'Vf dB dBuvim dBuvim dB Detector  Comment
1 1047924 4325 15.52 S8.TT 68.30 -953 peak
2 * 1048024 3232 15.51 47.83 5400 -BAT AVG
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Page 64 of 185



3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
B0LD  dBuMm
FLOC_ 15407 _2m_ |Peak]
g
i FEC_ 15407 Jm_ IAYE]
X
40
[1N1 ]
00000 500, 100 SR, D 120000

TRROOLO0  POSO000 24400000 ZR300000 X000

Reading Comect Measure- o
Mo. Mk. Freq.  Level Factor  ment Limnit

AOO0.00 MHz

Margin

MHz dBuV dB dBu\im dBuim dB Detector  Comment
1 * 1036023 3498 15.70 50.65 2400 -3.32 AVG
2 10361 23 45.54 15.69 61.23 68.30 -7.07 peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
800 dBuMm
FOL_15.40F _3m||Peak]
L
FEC_ 15407 3m_AYE]
2
b
40
[1R1]
00000 450010 SR00. D0 120000 TRE0000 2050000

2400000 R3O0 X000 000000 MHz2

Reading Comect Measure- )
Ho. Mk. Freq. Lewvel Factor ment Limit  Margin

MHz dBuV dB dBuVim dBu\im dB
1 1036045 43.07 15.70 S8.77 6530 -953
2 * 1036045 3213 15.70 47.83 24.00

Detector  Comment

peak

-6.17 ANG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Vertical
800 dBuMm
FCC_ 15407 _3m P eak]
%
FEC_ 15407 Jm_ LAWGE]
1
b
40
(1K)
T0M D00 4900, SRI00. 0 V20000 TRE00ON  2DS0 000

240000 ZEIN000  ZEM0O0 A0 00 MHz2

Reading ©Comect Measure- o
Level Factor ment Limit
MHz dBuV dB

Mo, Mk. Freq. Margin

dBuVim dBuVim dB
1 * 1039962 32.09 15.64 4773

2 1040062 4355 15.63 5918

Detector Comment
5400 -627 AVG

6530 -912 peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Horizontal
B0L0  dBuNAm
FOC_15.407 _2m | |Peak ]

1
E FEC_ 15405 3m_ANGE]
2
=

40

(1K1 ]

000000 S50, SR D 120000 TRR0D00 20500000 24400000 28300000 ZEANDL00 A0 0D WHz

Reading Comect Measure- )
Mo. Mk.  Freg.  Level Factor ment Limit ~ Margin

MHz dBuV dB dBuVim dBulm dB Detector  Comment
1 10400.54 41.22 15.64 56.86 6830 -11.44 peak
2 * 1040154 31.31 1563 46.94 400 -7.06 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
B0L0  dBuMm
FCC_15.407 _2m_ |Peak]
L
FEC_ 15407 Jm_IAYGE]
2
A0
(1K1}
10000 4500, SR00. 0 120000 TRBO0N  Z0S00.00

240000 PEIN0L00  EEMIOO0 A0 00 MHz

Reading ©Comect Measure- o )
Level Factor  ment Limit ~ Margin

MHz dBuV dB dBuVim  dBuVim dB
1 1045024 44 35 15.51 59.86

2 * 1048024 35.05 15.51

Ho. Mk. Freq.

Detector  Comment
6830 -B44 peak
30.56 2400 -344 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
B0LD  dBuMm
FLOC_ 15407 _2m_ |Peak]
;
® FEC_ 15407 Jm_ IAYE]
2
X
40
[1N1 ]
00000 500, 100 SR, D 120000 1RE0000  ZDS00000 24400000  ZEI00M0  ZEM00m0 A0 MHz

Reading Comect Measure- o )
Ho. Mk. Freq. Level Factor ment Lirmit Margin

MHz dBu\/ dB dBuVim dBuVm dB Detector  Comment
1 1040024 4225 1564 57.89 68.30 -10.41 peak
2 * 1040124 31.61 15.63 47.24 2400 676 AVG

Report No.: BTL-FCCP-2-1411127 Page 70 of 185



3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
800 dBuMm
FOL_15.40F _3m||Peak]

X
_ FEC_ 15407 3m_AYE]
-

40

[1R1]

V0000 4500, 00 BRI, 12F00.00  VRROOLOD  MOSO0L00 24400000  PEI0000 R0

000000 MHz2

Ho. Mk. Freq.

Reading Comect Measure- )
Level Factor ment Limit ~ Margin

MHz

dBuV dB dBu\im dBu\im dB Detector  Comment

1 10380.32

4533 15.67 61.00 6530 -7.30 peak

2 * 10381.32

35.09 15.67 20.76 24.00 -324 ANG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
B0LD dBuNAm
FOC_ 15407 _3m |Peak]
%
FEC_ 15 405 Jm_ LAYE]
-
=
40
1K1}
00000 500, 100 SR D 120000 16R0000  ZDS00000 24400000  ZEI00M0  ZFEN00m0 A0 MHz2

Reading Comect Measure- o )
Mo, Mk. Freq. Lewvel Factor ment Limit Margin

MHz dBuvf dB dBuvim dBuim dB Detector Comment
1 * 1037923 3352 15.67 4919 5400 481 AVG
2 1038023 4341 1567 59.08 6830 -922 peak
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3TL

Orthogonal Axis: |X

T 00000 4500 00 BB, 10000

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
800 dBuMm
FCC_15.407 _2m_ |Peak]

¥
. FEC_ 15407 Jm_ IAYGE]
x

A0

(1K)

TRGRO0LON  FOSO000 24400000 ZE300000  ZEM000

A0 00 MHz2

Reading ©Comect Measure-

No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBu'f dB dBuVim dBu'ifm dB Detector Comment

1 1043975 4546 15.54 61.00 6530 -7.30 peak

2 * 1046075 3522 15.54 2076 5400 -324 ANG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
800 dBuMm
FCC_15.407 _2m_ |Peak]
%
FEC_ 15407 Jm_ IAYGE]
1
w
A0
o
T0M D00 4500, SR00. 0 VX000 TREO0DON  Z0S00.00

240000 ZEI00.00  EEMID00 A0 00 MHz2

Reading ©Commect Measure- o )
Level Factor ment Limit ~ Margin

MHz dBuV dB dBuVim  dBuVim dB
1 * 1048035 3365 15.54 4919

2 10461.35 43.54 15.54 29.08

Mo, Mk. Freq.

Detector  Comment
5400 -481 AVG

6530 -922 peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
800 dBuMAm
FCOC_ 15407 _3m_ [FPeak )
* FEC_15.40F Im_ [AVLE]
Z
=
40
oo
TOO0O00 A500. 100 SR,y T2A0000

TRRODLO0 20500000 440000  ZRI0O000  Z2H00.00
Reading Comect Measure-

A0 MHz2

No. Mk. Freq. Level  Factor ment  Limit  Margin
MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 1149040 41.83 16.47 58.12 6830 -10.18 peak
2 * 1 1491].45 30.89 16.47 47 .36 5400 -664 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5745MHz
Horizontal
800 dBuv/m
FOL_15.40F_2m | |Peak]
!!: FEC_15. 407 3m_[AYE]
2
x
A
[1R1]

AMN0LDO0 4500, ERI00. D 120000 IERO0O0  FOSO000  ZA400000  ZRIO0L00  FEN00.00

A0 MHz

Mo, Mk. Freq. Lewvel

Reading Comect Measure-

Factor ment Limit  Margin

MHz dBuV

dB dBulim dBul'm dB Detector  Comment

1 11484 .40 39.52

16.45 35.97 6530 -12.33  peak

2 * 1149040 2919

16.47 43.86 3400 -8.34 ANG
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3TL

Orthogonal Axis: |X

V00 4500, 0 BRI 1270000

Test Mode: UNII-3/TX A Mode 5785MHz
Vertical
200 dBuMAm
FOC_ 15407 _2m | [Peak]

1
x FEC_ 15407 Jm_AYGE]
2
i

40

(1N ]

TRROOLON 2050000 2440000  ZR300000  ZXM00.00

A000.MD MHz
Reading Comect Measure- )
Mo, Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuVim dBu'¥m dB Detector  Comment
1 1157060 40.57 16.44 57.01 68.30 -11.29 peak

2 * 1157060 30.01 16.44 46.45 3400 -7.55 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
200 dBuMm
FCC_ 15407 _3m | |Peak ]
2!{ FEC_ 15407 Jm_1ANGE)
2
=
A0
(1K)

100 D0 4500 BRI 0 TA0000  VRRN0O0  FOSO000 24400000 ZAG0000  ZEMIOO0 AN000.00 MH2

Reading Comect Measure- o i
Mo, Mk.  Freg.  Level Factor ment Limit ~ Margin

MHz dBu\/ dB dBuVim dBulm dB Detector
1 1157023 33.61 16.44 33.05 6830 -13.25  peak
2 * 1157023 27.34 16.44 4378 5400 -10.22 AVG

Comment
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
B0 dBudAm
FCL_15.407_3m | [Peak ]
1
X FLC_15.407_3m_IAVG]
2
=
40
i
TO00L00 4500, 0 B0 D TAF00L0  VRRODLO0 20500000 24400000 28300000 00000 A0 000 MHz
Reading Comect Measure- )
MHo. Mk. Freq. Lewvel Factor ment Limit  Margin
MHz dBuV dB dBuVim dBulm dB Detector  Comment
1 1164980 40.65 16.40 57.05 68.30 -11.25 peak
2 * 11649580 30.22 16.40 46.62 2400 -7.38 ANVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825MHz
Horizontal
B0L0  dBudm
FCOC_ 15407 _3m_|Peak]

i FEC_ 15407 Im_AYE]

2

A
A0
(1K1}
FO00 00 £500, 0 SR, D 1270000 TERO0LO0 050000 24400000  ZEI00.M0  ZZA00000 A0000.00 MHz

MNo. Mk. Freq.

Reading Comect Measure-

Lewvel Factor ment Limit ~ Margin

MHz dBu\ dB dBuMim dBulfim dB Detector  Comment
1 11650.90 39.93 16.40 o96.33 6830 -11.97 peak
2 * 1165090 28.56 16.40 44 98 5400 -9.04 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Vertical
B0LD dBuNAm
FOC_ 15407 _3m |Peak]
%
FEC_ 15 405 Jm_ LAYE]
2
4
40
1K1}
00000 500, 100 SR D AT

TRRO0LO0  FOSO00 24400000 ZR300000  ZFM00m

Reading Comect Measure- o
Mo. Mk. Freg.  Level Factor  ment Lirmnit

ADO0.00 MHZ2

Margin
MHz dBuv dB dBuVim dBuVim dB Detector  Comment
1 1149030 4314 16.47 59.61 6830 -B.69 peak
2 * 1 1491135 3252 16.47 45.99 400 -5.01 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizontal
g0 dBuv/m
FOC_ 15407 _2m | [Peak]

!'-! FUEC_T5 A0 dm_ LAY

2

b4
40
(1N ]
00000 4500, 100 SR D0 T2A00L00  VRRO0DLO0 20500000 24400000  ZEI00000  ZEA00000 AMD00_IMD MHz

Reading Comect Measure- )
Mo, Mk.  Freq.  Level Factor  ment Limit ~ Margin

MHz dBuV dB dBuVim dBu'¥m dB Detector  Comment
1 11484 40 3967 16.45 56.12 6830 -1218 peak
2 * 1148440 25664 16.45 45.09 5400 -8B AVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5785MHz
Vertical
BOLD dBud/m
FOL_ 15407 _Zm_ P eak]
%
FEC_ 12407 Jm_[AYG]
2
=
40
iR
N0 4500, 0 BRI, D 1000 IGR00O0  FOS00.00 4400000 ZEIO000 FEEA0000 A0 MHz

MNo. Mk. Freq.

Reading Comect Measure-

Level Factor ment Limit ~ Margin

MHz dBuV dB dBu\im dBuVim dB Detector  Comment
1 1157070 4270 16.44 59.14 68.30 -9.16 peak
2 * 11570.70 30.85 16.44 47.29 5400 -6T71 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
B0L0 dBuMAm
FCOC_ 15,407 _3m_ [Peak]

3‘.: FEC_15.40F 3m_AVLE]

2

-
40
oo
TOO0LO00 500,100 SH00. 120000 VER0L00 20500000 4400000  ZEI00M0D  FEA00.00 A0N0IM MHz

Reading Comect Measure- o i
No. Mk. Freq. Lewvel Factor ment Limit Margin

MHz dBu\f dB dBu\im dBulim dB Detector  Comment
1 1157026 39.02 16.44 55.46 6830 -12.84 peak
2 * 1157026 28.41 16.44 44 85 5400 -915 ANG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
B0L0 dBuvdm
FOC_1%5. 407 _2m_ |Peak]
1
® FEC_ T A0 dm LAY
2
i
A
(1K1}

TIO0L D0 4500 BRI, TA00L00  VERO0LD  P0S00.00

MDD PR3N0O0 EEM000

000000 MHz

Ho. Mk. Freq. Level
MHz dBuv

Reading Comect Measure-

Factor ment Limit  Margin

1 11650.04 41.29

dB dBuVim dBu\Vim dB Detector  Comment

16.40 27.69 6530 -10.61 peak

2 * 1163010 30.86

16.40 47.26 3400 -674 ANG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizontal
B0L0  dBudAm
FOC_ 15407 3m | IPeak]

'l' FEC_ 15 405 Jm_ AWGE]
2
E

40

1K1}

00D 4500 BRI 00 VA0 VEEN0O0  FOSO0L00 24400000 FEI0000  EE0.00

AN00.00 MHz2

Mo, Mk. Freq.

Reading Commect Measure-

Level Factor ment Limit ~ Margin

MHz

dBuv dB dBuVim dBuVim dB

Comment

1 1163060

37.83 16.40 423 6530 -14.07

2 * 1165060

26.62 16.40 43.02 54.00 -10.98
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
B0L0  dBuYdm
FOL_ 15407 _3m_[Feak]

J_. FEC_ T2 A0 Jm_ AW6GE]

2

k4
A0
.
1000000 4500 100 SRO0 10 1200000 VBBI0.00 2050000 2440000 FRIN0L00D FEA00.00 AN0000 MHz

Reading Comsct Measure- )
Mo, ME. Freq. Level Factor ment Limit  Margin

MHz dBu\/ dB dBuVim dBul'm dB Detector  Comment
1 1151045 37.30 16.49 5379 6830 -14.51 peak
2 * 1151045 26.24 16.49 4273 5400 1127 ANG
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
gD dBuv/m
FOC_ 15407 _2m | [Peak]

L FUEC_ 15406 dm_ AL

2

A
40
(1K1 ]
F00I00 4500, ik SR DD 12X RE000  FDS00000 24400000  ZERI0O000  FEM00.00 A000. 00 MHz

Reading Commect Measure- o )
Mo, Mk.  Freg.  Level Factor ment Limit ~ Margin

MHz dBuV dB dBulim dBuVim dB Detector  Comment
1 1151026 38.00 16.49 54.49 6830 -13.81 peak
2 * 1151026 2713 16.49 43.62 5400 -10.38 ANVG
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Vertical
E0.0  dBud/m
FCOC_15.407_2m_ |Peak]

i FEC_ 15405 3m_ AYL]

2

o
Al
i
A0 000 4500, 1D S0, 120000 VRRO0L0D  ZOS00.00 4400000  ZE300000 ZEA00L00 A0 WHz

Reading Comect Measure- o i
Mo. Mk.  Freg.  Level Factor ment Limit ~ Margin

MHz dBu\f dB dBuVim dBuVm dB Detector  Comment
1 11590.08 4020 16.43 56.63 6830 -11.67 peak
2 * 11590.08 2385 16.43 4528 S400 -B7V2 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizontal
BDL0  dBuMm
FLOC_ 15407 _2m |Peak]

;!.- FEC_ 15405 Jm_AVGE]
2
*

40

(1N ]

VOO0 4900, BRI 100

1270000 VRROOLOD  AOSO0.00 2440000 PEI0000  ZEH0.00

MNN0.00 MHz

Ho. Mk. Freq. Level

Reading Comect Measure-
Factor ment Limit  Margin

MHz dBuVf

dB dBuVim dBulim dB Detector  Comment

1 11590.08 37

16.43 53.64 65830 -14.66  peak

2 * 1139008 26.75

16.43 43.18 400 1082 AVG
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ATTACHMENT E - BAND EDGE AND FUNDAMENTAL
EMISSIONS
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
10900 dBuv/m
4
E
3
2] FLL_15 407 _Zm_[Peak )
1 FIEC_T 5 407 _Tm_|A%WE]
2
29.0
13000000 5714000 B150. 00 BRI 5170100 518000 519000 S0 B0 RX30.00 MHz

Reading Comect Measure- )
Ho. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuVim dBulim dB Detector  Comment
1 5150.000 14.83 39.00 53.83 G8.30 -14.47 peak band edge
2 2150.000 3.52 39.00 4252 3400 -1148 AVG band edge
3 * 5176.800 51.72 39.09 90.81 5400 3681 AVG no limit
4 X 35183.200 S8.72 39.11 97.83 68.30 2953 peak no limit
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
10900 dBuvm
3
b
4
2] | FLG_15 407 _3m | |Peak ]
x
2 FIEC_15 407 _3m_IAVE)
29.0
H130000 514000 51500100 516000 517000 518000 5190100 e 1IN T 0. X300 WHz

Reading Comect Measure- o i
No. Mk.  Freq.  Level Factor ment Limit ~ Margin

MHz dBuV/ dB dBuVim dBulim dB Detector  Comment
3150.000 27.48 39.00 G6.45 6830 -1.82 peak band edge
5150.000 13.92 39.00 52.92 2400 -1.08 AVG band edge

X 5172500 63.36 39.07 102.43 6830 3413 peak no limit
* 5172500 453 39.07 93.70 2400 3970 AVG no limit

du) Lo R =
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz
Vertical
1090 dBuY/m
&
1
(5]

FOL_15 407 _2m_|Pizak )

FIEC_15 407 _HiedaVE)

T

29.0
STH0L000 57610100 5171000 518000

150 00 . o S0, S0 5230100

Reading Comect Measure- )
No. Mk, Freg.  Level Factor ment Limit  Margin

MHz dBuV/ dB dBuim dBu'fm dB
1 * 5207.000 26.82 39.19 96.01 54.00
2 X 5207200 65.79 3919 104.98 65.30

525000 MHz

Detector  Comment

42.01 ANG no limit

36.GR peak no lmit
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S50 5761010

Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
1060 dBuv/m
g
1
FOL_15.407_3m_ [Peak]
[
FILC_15 407_3m_[AVE]
260

17100 518101100

5150, 0 . o 511010 20 i 5230100

G000 MHz

MNo. Mk. Freq.

Reading Comect Measure-

Level Factor ment Limit ~ Margin
MHz dBuV dB dBulim dBulim dB Detector  Comment
1 * 5193.300 5517 3915 94 32 54.00

4032 AVG no limit

2 X 5198200

62.65 3915 101.80 658.30

3350 peﬂk no lmit

Report No.: BTL-FCCP-2-1411127

Page 95 of 185



3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240MHz
Vertical
190 dBuv/m
%
1
] FOL_15. 405 _3m | |Peak]

(015 ANT_Sm_[AVE)

// \

STH0L000 S0, 0 51000 52210 0 5230100 52400100 S0, 60D 22000 529000 MHz

Reading Comect Measure- )
Mo, Mk. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBu\im dBulim dB Detector  Comment
1 * 5232900 56.88 3827 96.15 5400 4215 AVG no limit
2 X 5236.000 65.41 3828 104.69 6830 3639 peak no limit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
10M9.0  dBuv/m
%
1
] FLC_15 800 _3m | |Peak)

L 15 07 _3in_[AVE]

T \

290
STH0000 5000 10,00 522000 523000 524000 525 100 A6 5000 29000 MHz

Reading Comect Measure- )
Mo, Mk. Freq. Lewvel Factor ment Limit  Margin

MHz dBuV dB dBu\im dBulim dB Detector  Comment
1 * 5233.000 o664 3927 95.91 5400 4191 AVG no lmit
2 X 5235400 65.15 3928 104.42 6830 3613 peak no lmit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
10900 dBuv/m
&
4
2] FLL_15 407 _Zm_[Peak )
FIEC_15 407 _3m_|AYE]
%
F4
29.0
H1300000 57140, 5150 D 5161000 517000 518000 519000 S200. B0 A&30.00 WHz

Reading Comect Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin

MHz dBuV/ dB dBuVim dBulim dB Detector  Comiment
2150.000 11.56 39.00 30.56 G5.30 -17.74 peak band edge
5150.000 1.52 39.00 40.52 5400 -1348 AVG band edge

X 5173600 58.52 39.08 a7.60 68.30 2930 peak no limit
* 5183100 50.08 39.11 89.19 5400 3519 AVG no limit

a0 R =
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
1090 dBuddm
#
3
E3 FIOL_15. 407 _3m_[Peak)
¥ FIEC_15. 407 _3m_|AVE]
290
H1300000 57 40,00 [T BB 00 510,00 H180.00 5190, 00 R200, R 000 23000 MHz
Reading Comect Measure- o )
Mo, Mk.  Freq.  Level Facteor  ment Limit ~ Margin
MHz dBuV dB dBuVim dBulm dB Detector  Comment
1 5150.000 2349 3800 6243 6830 -581 peak  pandedge
2 5150.000 13.83 39.00 52.83 400 147 AVG band edgs
3 * 5173.100 56.08 39.07 95.15 5400 4115 AVG no limit
4 X 5182.800 63.80 39.11 102.91 6830 34.61 peak no lmit
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S1R0L000 5761000

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5200MHz
Vertical
1900 dBuvAm
%
2
[ FLL_15. 407 _3m | [Peak]
FIEC_15 407 _3m_[AVE)
200

5171100 8L 0

5190, 0 fiH. 1 000 e in T 301

G000 MHz

Mo, Mk. Freq.
MHz

Reading Comect Measure- o i
Level Factor ment Limit  Margin

dBuv dB dBuVim dBuvim dB

Detector Comment

1 X 5198.400

61.53 3915 10068 6830 32.38

peak no Emit

2 * 5203100

53.56 3917 92.73 5400 3873

AVE no Emit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Horizontal
190 dBuv/m
&
1
1] FOL_15 405 _3m | |Peak]

FIEC_15 407 _3m_lAYE)

- N

HIG0L000 5761000 517000 5180 00 51490100 S, i [realiNi] e In T et in T .00 MHz2

Reading Comect Measure- )
Mo, Mk. Freq. Lewvel Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuim dB Detector Comment
1 * 5193100 56.61 3915 895.76 5400 4176 AVG no fimit
2 X 5199000 6518 39.16 104.34 68.30 36.04 peak no fimit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
100 dBuddm
%
2
&

FIOE_15 407 _%m_[Peak ]

FIEC_ 15 07 _S_[AVE]

290
S190L000 S, i S0 e I B30, 0

40100 56000 SG0.D S0 9000 MHz

Reading Comect Measure- o i
No. Mk.  Freg.  Level Factor ment Limit  Margin

MHz dBuVf dB dBuVim dBulm dB Detector  Comment
1 X 5234600 62.78 3827 102.05 6830 33.75 peak no limit
2 * 5239.000 5493 39.29 94 .22 24.00

4022 AVG  nolmit
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
10900 dBuvdm
&
1

5] FOL_ 15 407 _3m_[Freak)

17 _Ji_[A%G]

— \\K
29.0

S 90L000 S0 i S0 S0 0 B30, 0 40100 56000 SG0. DD S0

59000 MHz

Reading Comect Measure-

Ho. Mk. Freq. Level Factor ment Linnit Margin
MHz dBuVf dB dBuVim dBulm dB Detector  Comment
1 * 5233000 56.87 3827 96.14 54.00

4214 AVG  nolmi

2 X 5246.000 6480 3932 10412 6830 35.82 peak no limit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
1080 dBuvdm
3
4
4
1] FCL_15 407 _3m_[Peak]
4 /_r}
L FIEC_15 407 _Tm_[A%E)
9.0
KOO0 517000 5130 00 A 5000 1000 19000 000 B30 0 frhil 0 RA90.00 MHz
Reading Comect Measure- o )
Ho. Mk. Freq. Level Factor ment Limit  Margin
MHz dBu/ dB dBuVim dBuVm dB Detector  Comment
1 5150.000 20.48 39.00 58.48 68.30 -B.a82 peak band edge
2 5150.000 12.08 39.00 51.08 5400 -2092 AVG band edge
3 X 5194400 56.95 3915 96.10 68.30 2780 peak no fimit
4 * 3195600 49.19 39.15 88.24 54.00 3434 AVG no fimit
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5190MHz

Horizontal

180 dRuv/m

i)

T

=] FOE_15 403 _2m_ [P eak |

) Mr/_/ h FIEC_15 407 _3m_[AVE]

ek

290
SOE0000 577000 5130 00 15l i 5171000 [k Lralili] S0, i et 529000 MHz

Reading Comect Measure- )
Mo, Mk. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBulim dBu\fim dB Detector  Comment
3130.000 21.21 39.00 60.21 65.30 -8.09 peak band edge
5150.000 1277 39.00 17T 5400 -223 ANG band edge

X 5200400 28.94 39.16 98.10 68.30 2980 peak no limit
* 5200800 4995 39.16 89.11 5400 35 M AVG no fimit

dm | G0 k| =
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
1M9.0  dBuYdm
2
X
1
2] FILC_15. 407 _3m_|Peak)
FIEC_ 15407 _3m_|AViE]
200
1300000 5150100 517000 571901 000 B30 00 B0 0 B0 0 S50 A330.00 WHz

Reading Comect Measure- o i
Mo, Mk. Freq. Level Factor ment Limit Margin

MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 * 5218200 51.61 3923 90.84 5400 36584 AVG no limit
2 X 5218600 5947 3823 98.70 6830 3040 peak no limit
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Orthogonal Axis: |X

S1AM 000 575000 1.0

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
10900 dBuv/m
1
2
2] FLL_15 407 _Zm_|Peak)
FIEC_15 407 _3m_[A%6])
29.0

5190 00 000 30 0 100 eI .

AAA0.00 MH2

Reading ©Comect Measure- o
Level Factor ment Limit
MHz dBuV dB

Mo, Mk. Freq.

Margin

dBuVim dBuVim dB
1 ¥ 5240600 62.30 39.30

Detector Comment

101.60 6530 33.30
2 * 5240800 54 .46 39.30

peak no lmit

9376 5400 39.76

AVG no lmit
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Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
100 dBuym
%
E
T FLOC_1%407_3m_[Peak]
3
X
FIIC_ 15407 3m_ [&VIE]
1 q
2
an.a
SRS 000 505 0 g B ] 25 00 573500 B745 DD BIN5 DD G765 0 AT DD 59500 MHz

Reading ©Comect Measure- o )
No. Mk.  Freg.  Level Factor ment Limit ~ Margin

MHz dBuV dB dBuVim dBuim dB Detector  Comment
1 5715.000 9.88 41.06 50.94 65.30 -17.36 peak band edge
2 3715.000 0.07 41.06 41.13 5400 -12.87 AVG band edge
3 5725.000 15.92 4110 60.02 6530 -8B28 peak  pand edge
4 3725.000 8.23 41.10 4933 5400 -467 AVG band edge
=Y
G

X 5748.500 2541 41.20 96.61 6530 28.31 peak no limit
*  5748.900 4787 41.20 89.07 3400 3507 AVG no fimit
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Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5745MHz
Horizontal
Mo dBuym
2
0 FCL_15.407_3m_ [P eak]
k|
H
| " FILC 15407 3m [AVE]
X
2 V\\
an.a
BEA5. 000 5705, 00 BA15.00 h26. 100 h35 100 G745 00 BIH5, 00 BTG5, 00 B7E. 00 AP95 00 MHz
Reading Comect Measure- )
Mo, Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV/ dB dBuvim dBuVim dB Detector Comment

1 S5715.000 11.39 41.06 52.45 68.30 -1585 peak band edge

2 5715.000 2.51 41.06 43.57 5400 -1043 AVG band edge

3 S725.000 21.41 41.10 62.51 6830 -5.79 peak band edge

4 5725000 11.86 41.10 52968 5400 -1.04 AVG band edge

5 X 5742800 60.20 4117 101.37 68.30 3307 peak no lmit

& * 5747600 52.71 41.19 93.90 5400 3990 ANVG no lmit
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Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5785MHz
Vertical
100 dBuv/m
X
2
i

FOL_ 13400 _3m | |Feak]

0o
H7A0000 H745 00 575600 56500 hFTE.00 H785. 00 LT RS B 5.0 REAG 00 MH2

Reading Comect Measure- )
Mo, Mk. Freq. Lewvel Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuim dB Detector Comment
1 X 5780500 3916 41.32 100.48 68.30 3218 peak no fimit
2 * 5751.600 51.88 41.33 93.21 5400 39 AVG o fimit
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
Ml dBuydm
X
2
210 FLL_15.407_3m|[Feak]
FILC_ 15407 Jm_ [AVG]
an.a
R3O0 Hr45 00 Ad5E 0 i ] A6 0 A5 0 H95. 00 RANS 0 A1 5 D AAA5 D0 MHz
Reading Comect Measure- o )
Mo. Mk. Freq. Level Factor ment Limit Margin
MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 ¥ 5779400 63.05 41.32 104.37 68.30 38.07 peak no lmit
2 * 5780500 5546 41.32 G678 5400 4278 AVG no lmit
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Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
100 dBudm
1
4
2
70 FLL_15.407_3m_ [Preak]
=
L FEC_1S807_dm_|AVG)
[
an.a
SIF5000 5785 00 67795, 100 RE0S. D0 B85 00 RE25 00 RE35. 00 hf45 0 HBhE O BEFE 00 MHz
Reading Comect Measure- o i
No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBu'Vf dB dBuvim dBuvim dB Detector  Comment
1 X 5818500 58.85 4148 100.33 6830 32.03 peak no limit
2 * 5R24 200 51.41 41.51 g92.492 5400 3892 AVGE no limit
3 S850.000 24 44 4162 GE.06 6830 -224 peak  pand edge
4 S850.000 .87 41.62 51.49 5400 -251 AVG  band edge
5 S860.000 12.25 4165 53.90 68.30 -14.40 peak  band edge
3 SEED.000 225 41.65 4390 5400 -1010 AVG  band edge
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Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825MHz
Horizontal
100 dBudAm
2

FOC_15.400_3m P eak.]

#

4 FUC_1SR07 O [AVE)

_,—/—/_/_/_/

N

an.a
SF7h000 5P85. 00 BPHE 0 RIS, D RE1 5.0 BHIE 0 e R4 DD REEhE N BEFEDD MHz
Reading Commect Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuvf dB dBuvim dBuim dB Detector  Comment

1 * 5815.000 3567 41.48 97.15 5400 4315 ANG no fimit
2 X 5822800 63.51 4150  105.01 6830 3671 peak no fmit
3 S850.000 1.1 41.62 63.33 65.30 -4.97 peak  hand edge
4 S850.000 11.30 41.62 52.92 5400 -1.08 AVG  pand edge
5 S860.000 13.69 41.85 535.34 G530 -1296 peak band edge
6 SBE0.000 4.63 41.85 46.28 5400 -7.72 ANG  band edge
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Vertical
nnn  dBuvdm
g
5
70 FCL_15.407_3m_ [Peak]
3
X
1 FILC_ 15407 Im_[AVE]
1
*
2
D
KBS 000 505 0 g BRI 6726 00 h35.00 A 45 0 6755 0 AR5 00 e 1] 79500 MHz
Reading Commect Measure- o )
Mo, Mk, Freg.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulim dBuVim dB Detector  Comment
1 5715.000 9.71 41.06 5077 68.30 -17.53 peak  pand edge
2 5715.000 2.08 41.06 43.14 5400 -10.86 AVG  handedge
3 5725.000 20.21 4110 61.31 6830 -609 peak  band edge
4 5725.000 11.58 41.10 52.65 5400 -1.32 ANG band edge
5 * 5742000 50.61 41.16 O91.77 5400 3777 AVG no fimit
6 X 5743.200 39.87 4117 101.04 6530 3274 peak no limit
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizontal
100 dBud/m
5
s
[
70 FLCL_15.407_3m/[Feak]
% FIEC 15407 Jm [AYG]
L L2
2
o
BEA5 000 505, 00 BF15.00 h26. 00 h735.00 h745 00 hIN5 00 H765, 0 a7 5,00 P95 00 MHz
Reading Comect Measure- o i
Mo, Mk.  Freg.  Level Factor ment Limit ~ Margin
MHz dBu'Vf dB dBuvim dBuvim dB Detector  Comment

1 5715.000 3.03 41.06 49.09 68.30 -19.21 peak band edge

2 5715.000 0.08 41.06 41.14 5400 -12.86 ANG band edge

3 5725.000 16.72 41.10 57.82 68.30 -10.48 peak band edge

4 5725.000 9.02 4110 50.12 5400 -3.88 AVG band edge

5 X S5740.700 55.96 41.16 97.12 68.30 28.82 peak no limit

& * 5744000 4829 4117 8046 5400 3546 AVG no limit
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Vertical
100 dBudm
%
;
Ta

FOC_15.407_3m_|Feak]

FILC_ 15407 Jm_[AYE]
ano

K000 5745 00 B75E 00 SRS 00 557500

57H5. 00 574500 0% N B 6 SIS 00 MH:

Reading Comect Measure- o
Mo. Mk. Freg.  Level Factor  ment Lirnit

Margin
MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 * 5781200 5342 41.33 94 75

5400 4075 AVG no fimit
6830 34.91 peak no fimit

2 X 5781900 61.88 41.33 10321
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
100 dBul/m
1
B4
z
20 FOL_1%5.407_3m | [Peak]
FIC 15407 3m_ [AVE]
A0
K736 000 545 00 6755, 00 B65, 0 A5 00 AR5 00 B795 D0 RE05, D0 R 5 00 RE35 D0 MHz
Reading Comect Measure- o i
Mo, Mk, Freg.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuim dB Detector Comment
1 X 5786.900 60.73 41.35 102.08 6830 3378 peak no lmit
2 * 5788900 53.58 41.36 94 94 5400 4094 AVG no lmit
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
Mol deluyfm
2
70 FCL_15.407_3m||Feak]
3
X FLC 15807 _Jm_[AVE]
P #
0.0
HAPROND BA% 00 ha5. 0 RR0S 0 R 5 0 =] =] A5 RfEhE RAFE.O0 MHz
Reading Comect Measure- o )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBulim dB Detector Comment
1 X 5821.800 5837 41.50 99 87 6830 3157 peak no lmit
2 * 5R23.300 5046 41.50 91.96 5400 3796 AVG no fmit
3 S850.000 1475 41.62 56.37 6530 -1193 peak pand edge
4 SBS0.000 647 4162 43.09 5400 -591 AVG  band edge
5 SEE0.000 11.82 41.65 53.47 68.30 -14.83 peak band edge
G SEe0.000 0.72 4165 4237 5400 -1183 AVMG  pand edge
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizontal
nn  dBuvdm
2
X
1
70 FLCL_15.407_3m_ |Peak]
FIEC_15.407_Jm_[4YIE]
4 %
&
ng
BITH000 hAES 00 hia5 0 RR0S. 0 B 500 RES . 00 B35 hA5 0 e MRS 00 WMHz
Reading Comect Measure- )
Mo, Mk. Freg.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuVim dB Detector  Comment

1 * 5818300 53.44 4148 94 .92 5400 4092 AVG no fimit

2 X 5B20.500 61.29 4149 102.78 68.30 3448 peak no fimit

3 S850.000 2072 4162 62.34 6830 -596 peak  band edge

4 5850.000 7.32 4162 4504 5400 -508 AVG  band edge

= S860.000 8.93 4165 50.58 68.30 -17.72 peak bandedge

& S8E0.000 0.54 4185 42 49 5400 -11.51 AVG  band edge
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
100 dBud/m
8
5
70 FOL_15.407_3m_ [Feak]
1
x FIEC 15407 Im [AVEG]
A
2
an.a
BEGE, 000 567D, 00 BEA%5, 100 15,00 035,00 B0, 00 a5, 00 B85, 00 0815, 00 BE5S 00 MHz
Reading Comect Measure- i
Mo, Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuVf dB dBuVim dBulim dB Detector  Comment

1 5715.000 15.80 41.06 5E.86 68.30 -11.44 peak  pand edge

2 S5715.000 6.24 41.06 47.30 5400 -670 AVG band adge

3 5725.000 2183 41.10 62.93 6830 -537 peak  pand edge

4 S5725.000 10.06 41.10 51.16 5400 -284 AVG band edge

5 * 5750200 4820 41.20 87.40 5400 3340 AVG o limit

6 X 5756400 55.68 41.23 96.91 68.30 28.61 peak no limit
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
100 dBudm
5
M
]
70 FLL_15.407_3m_ [Preak]
4 FIEL 15407 Im_ [AYG]
2
an.a
BES5. 000 567,00 5695, 100 1500 h35.00 hiHh 00 hiVH.00 5795 00 0815, 00 HE55 00 MHz
Reading Comect Measure- o i
No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBu'Vf dB dBuvim dBuvim dB Detector Comment
1 S5715.000 19.89 41.06 60.95 68.30 -7.35 peak band edge
2 5715.000 710 41.06 4816 5400 -584 AVGE band edge
3 S5725.000 21.11 41.10 62.21 6830 -6.09 peak band edge
4 5725000 11.76 41.10 52.86 5400 -1.14 AVG band edge
5 X 5750200 5593 41.20 97.13 68.30 2883 peak no limit
6 * 5756400 47 .05 41.23 Ba.28 5400 3428 AVGE no limit
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Vertical
Moo dBuvdm
1
b4
2
T FOC_15.407F_ Fm_ [Feak]
FIEC 15407 3m_[AYE)
|
X
4
an.o
BES5000 541500 Ad35 0 AR50 1] B85 0 R 500 R3S 00 Afehs 0 HRS5 00 MHz

Reading Comect Measure-

Mo. Mk.  Freg.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuvim dBulim dB Detector  Comment
1 X 5785400 4.01 4135 95.36 658.30 2706 peak no limit
2 * 5739.800 43521 4137 B6.58 5400 3258 ANG no limit
3 5850.000 7.6 41.62 4878 6830 -19.52 peak band edgs
4 5850.000 -1.25 41.62 40.37 5400 -1383 AVYG  pandedge
5 5860.000 7.54 41.65 49.19 65.30 -19.1 peak  band edge
G 5860.000 -1.25 41.63 40.40 24.00 -13.60 AVG  band edge
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizontal
1100 dBuY A m
&
1
i1 ] FLOL_19.407_3m | |Feak]
;.LIIIZ 15407 Jmi_ [AVGE]
/ il E
B
Al
HEAH 000 S5 D B735.00 BIN5 00 BITH.D0 5395 100 BE1 5. D0 HH35. D0 AERS DD AB95 DD WHz

Reading Comect Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuV dB dBuVim dBulim dB Detector  Comment
1 * 5739.400 21.73 41.36 93.09 5400 39509 AVG no limit
2 X 5805200 60.04 4143 101.47 68.30 3317 peak no limit
3 2830.000 11.93 41.82 33.55 68.30 -14.75 peak band edge
5850.000 3.59 41.62 4551 5400 -BA49 AVG band edgs
2860.000 8.13 41.65 49.78 68.30 -18.52 peak band edge
5860.000 1.59 4165 43.24 5400 -10.7& AVG band edge

=] AL B
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3TL

TX A Mode_DUTY CYCLE

® REW 1 MHz Delta 2 [T1 ]
*VEW 1 MHz -0.76 dE

Ref 20 dEm “Att 30 dB SWT 7 ms
20 Offpet 1 4B Marker| 1 [T1
R S I T AT TN b b Lostdi sk [T [T ) RV SSvaT P oty Y I | |
e e g i) iy et e 7 W i i 2GL
| ToreTp T E | wvn
14
SEL
SEL
SDB
1 a
\kP ] Iy ¥ "
60 T
—80
Center 5.1% GHz 700 us/

Date: €.DEC.2014 10:28:35

Duty cycle: TX 5180MHz

Duty cycle = Ton / Trotal

Ton: 1.497 msec

Ttota: 1.63 msec

Duty cycle: 0.918

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.37

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as

Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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3TL

@

Eef 20 dBEm *Att 30

dE

TX N20 Mode_DUTY CYCLE

REW 1 MH=z Delta 2 [T1

*VEW 1 MH=z
SWT 2.5 m=

20 Offpet 1 4B

L1¢

Lw.“«. WMWu

0

10

Center 5.1% GHz

Date: €.DEC.2014 10:44:28

Duty cycle: TX 5180MHz

Duty cycle = Ton / Trotal

Ton: 0.724 msec

T1otar: 0.9 msec

Duty cycle: 0.804

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.95

250 us/

Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor

3DB

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as
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3TL

TX N40 Mode_DUTY CYCLE

® REW 1 MHz Delta 2 [T1 ]
*VEW 1 MHz -2.23 QB

Ref 20 dBm *Att 30 dB SWT 2.5 ms  555.000000
20 offhet 1 4B Marker| 1 [T1
¢ Ex
. T EGL
HEska 1]
=\, | | .

3DB

N LR AR

Center 5.19 GHz 250 us/

Date: €.DEC.2014 10:56:18

Duty cycle: TX 5190MHz

Duty cycle = Ton / Trotal

Ton: 0.379 msec

T1otar: 0.555 msec

Duty cycle: 0.683

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 1.66

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as

Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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ATTACHMENT F - BANDWIDTH
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3TL

Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48

Channel Frequency | 26dB Bandwidth | 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH36 5180 25.80 16.90
CHA40 5200 40.19 23.10
CHA48 5240 47.09 31.30
TX CH36
® *RBW 300 kHz Delta 1 [T1 ]
“YBW 1 MEz
Raf 20 dBm *Aatt 30 4B SWT 20 ms 2
20 Cffget 1 diB

-10

€0
70
Fa
Fl
an
Center 5.18 GH=z S MH=z/ Span 50 MHz
Date: 6.DEC.2014 10:24:12
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3TL

TX CH40

HlmveL

HlmveL

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z -0.24 4e
Eef 20 dBm *Att 30 dB SWT 20 ms 40.190000000 MHZ
20 Offfet 1 4B CEW 23| 100000{/00 MH=
Marker( 1 [T
3 Ll 103 1B
TS A v
1 PK
g |,
10 M
W‘!‘-g.’j;s.csc e
;;?‘W
-0
|--40
50
60
|- 10
2
01l
-80
Center 5.2 GHz S MHz/ Span S50 MH=z
Date: €.DEC.2014 10:33:24
® *RBW 300 kHz Delta 1 [T1 ]
*WEW 1 MHz
ref 20 dBm *Att 30 dB SWT 20 ms a7
20 Offpet 1 4B
- D1 11.7073 dBmw PRy YRS Tl P V. Y -
Y o
) GHz
1 PH - 1
m Tamp
q PR
11 M’V‘ i
Lo Temp £
Y - . iEm
Ay D2 4. 1
|-{z0
E
a0
50
60
{10
Fz2
Fl
ﬂm
Center 5.24 GHz S MHz/ Span S50 MH=z
Date: €.DEC.2014 10:35:35
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3TL

Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48

Channel Frequency | 26dB Bandwidth | 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH36 5180 23.80 17.70
CHA40 5200 42.94 26.50
CHA48 5240 46.20 31.00
TX CH36
® *RBW 300 kHz Delta 1 [T1 ]
YVBW 1 MHz
Raf 20 dBm *Aatt 30 4B SWT 20 ms
20 Cffget 1 4B B 17700000
< I - - B A

Center 5.18 GH=z

Date: G.DEC.2014 10:43:04

5 MHZ/S

Span 50 MHz
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3TL

Raf 20 dBEm *ATLT

TX CH40

*REW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z 0.02 4B

30 dB EWT Z0 m= 42.939400000 MHz

D1 11.4[64 dEm

OBW 26| 50000000] MHz
Mar

=T

:

VIEW|

TN ey v

HlmveL

D2 -[14.536 HEn
20
-0
spe
|--40
50
60
|- 10
F2
Fl
-80
Center 5.2 GHz S MHz/ Span S50 MH=z
Date: €.DEC.2014 10:46:321
® *RBW 300 kHz Delta 1 [T1 ]
*WEW 1 MHz
ref 20 dBm *Att 30 dB SWT 20 ms
20| Offpet 1 4B
=¥ D1 11.536 dBEm TS - =
' v N Py
L ex s .
TER Tamp 1
0 tisuy PR
w
Temp™ 2
R WL -
Ej D2 -[14.464 {HBr -
z
]
spe
=
S0
4]
L —~
Fl i
-8p
I
Center 5.24 GHz S MHz/ Span S50 MH=z
Date: €.DEC.2014 10:47:21
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3TL

Test Mode: UNII-1/TX N40 Mode_CH38/CH46

Channel | Frequency | 26dB Bandwidth | 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH38 5190 40.40 36.20
CH46 5230 86.40 56.20
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3TL

®

TX CH38

*RBW 300 kH=z
*VEW 1 MHEz

Ref 20 dBm *Att 30 dB SWT 20 ms
20 Offset 1 diB
10
p_r3
== |,
-
. Wﬂ‘\irw—‘\qr
-0
ZEET b
WM.
“J“"‘MNV
&0
L0
Tz
=l
an
Center 5.1% GHz 10 MH=Z/ Span 100 MHz
Date: &©.DEC.2014 10:56:01
® *RBW 300 kHz Delta 1 [Tl ]
*VEW 1 MHEz 0.0
Ref 20 dBm *Att 30 dB SWT 20 ms oo
20 Offset 1 4B
F1u DI T 22 B B
Temp 1 Tl OBW]
== |, TS
\‘ 5L 100 |GHz
. o 2 1551
L
L
30
-4
&0
L0
¥z
Fl
an
Center 5.23 GHz 10 MH=Z/ Span 100 MHEz
Date: &.DEC.2014 10:57:26
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3TL

Test Mode: UNII-3/ TX A Mode_CH149/CH157/CH165

Channel Frequency | 6dB Bandwidth | 99% Occupied Bandwidth Limit
(MHz) (MHz) (MHz) (KHz)
CH149 5745 16.55 22.20 >=500
CH157 5785 16.49 21.70 >=500
CH165 5825 16.50 28.60 >=500
TX CH 149
® *HEW 300 kHz Delta 1 [Tl ]
“VBW 1 MEz
Fef 20 dBm *Att 30 dB SWT 20 ms
20 Offpet 1 diB
X 9 dBm r w% - E.,A :' ' 125 GH=
10 MM 1 1 LA
N
Center 5.745 GH=z S MH=z/ Span 50 MHz
Date: 6.DEC.2014 11:53:18
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3TL

TX CH 157

® *REW 300 kHz Delta
*VEW 1 MH=z

1 [T1]
-0.43 dB

HlmveL

Eaf 20 dBm *ATLT 30 dB SWT 20 ms 16. 489987000 MHzZ
20 Offpet 1 4B OBW 21, 700000000 MH=
01 12,062 ap Marker( 1 [T1
|1 ¢ - il i -~ CPNDNYTH N 1l ) sl F B
1 e W .
D2 &L 062 dBm - -
TER Tamp
v T
10 -
M 0 GHz
|- 20, ““W‘i
20
=40
50
60
|- T0
F2
Fl
-80
Center 5.785 GHz S MHz/ Span S50 MH=z

Date: €.DEC.2014 11:55:25

TX CH 165

® *REW 300 kHz Delta
*VEW 1 MH=z

Eef 20 dBm *Att 30 dB SWT 20 ms
20 Offpet 1 4B BW
Marker
i D1 11.3111 dBm PR VLT S — |
f- i o + -
1 P D2 EL111 dBm al. ®
Temp 1
== 1o !
Temp M2
10 wfﬂhﬂwﬁ ! L
Mr’\/
20
- a0
50
60
|- 10
F2
Fl
80
Center 5.825 GHz S MHz/ Span S50 MH=z

Date: €.DEC.2014 11:56:289

HlmveL
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3TL

Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165

@

Fef 20 dBm *ALt 30 dB SWT 20 ms

Channel Frequency | 6dB Bandwidth | 99% Occupied Bandwidth Limit

(MHz) (MHz) (MHz) (KHz)

CH149 5745 17.19 17.90 >=500

CH157 5785 17.20 19.30 >=500

CH165 5825 17.35 18.50 >=500
TX CH 149

*REW 300 kHz Delta 1 [T1 ]
*VEW 1 ME=z

20 Offper 1 diB
= 10,342 ARy
;-M*”W"’IM
e 2 4l.342 dem¥r
B |,
10 /
|20 In ﬂ..MHMM
z Tt
o
3oB
-4
€0
|- 70
Fl
an
Center 5.745 GH=z S MH=z/ Span 50 MEz
Date: &@.DBEC.2014 11:59:51
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3TL

TX CH 157

*REW 300 kH=
*VEW 1 MH=z

Delta 1 [T1

LVL

3DB

Date: 6.DEC.2014 12:01:27

TX CH 165

*REW 300 kH=z
*VEW 1 MH=z

Ref 20 dBm *Att 30 4B SWT 20 ms
zo Offpet 1 ¢iB
-, 01 12.0[14 dBm A o
hal U
D2 @.014 dum) h}
L £y
& |,
10 wﬂ\;‘;
40
a0
(1]
L_ 70
Fz
Fl
-80
Center 5.785 GHz 5 MHz/ Span 50 MH=z

Date: 6.DEC.2014 12:02:10

Ref 20 dBm *Aatt 30 dB SWT 20 ms 17
20 Offpet 1 g
1L S-S —iEny u
MM
L ey D2 3.525 dB —
& |, :
s
B Temp 2
M{ ABm
GH=z
20
40 4
4
3DB
a0
(1]
L_ 70
Fz
Fl
-80
Center 5.825 GH:z 5 MHz/ Span 50 MHz
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Test Mode: UNII-3/ TX N40 Mode_CH151/CH159

Channel Frequency | 6dB Bandwidth |99% Occupied Bandwidth Limit

(MHz) (MHz) (MHz) (KHz)
CH151 5755 36.10 55.80 >=500
CH159 5795 36.01 52.00 >=500
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TX CH 151

® *REW 300 kHz Delta 1 [T1 ]
*YVBW 1 MH=z -

Ref 20 dBm *ALL 30 dB SWT 20 ma 36

zo Offpet 1 4B o)

kay [T1
10 e | S e : At dle B 2

- pz 3[-33 dBm }ULWA 'J'\""v-\‘ sl 736500p13 Ga=
J -

T teme— i T T T oR

ral gtk A

“" [
AMHWM

T0

-80

Center 5.755 GHz 10 ME=Z/ Span 100 MH=

Date: 6.DEC.2014 12:03:03

TX CH 159

® *RBW 300 kHz
“YEW 1 MHz

Ref 20 dBm *ALL 30 dB SWT 20 ma
zo Offpet 1 4E
10 Dl 2.335 dBEm
= N 1M"'L“”V‘HM
=D 12 2.333 dBje
=
[ WMJL v
30
3DB
-4
T
F2
Fl
-80
Center 5.795 GHz 10 ME=/ Span 100 MH=

Date: 6.DEC.2014 12:05:31
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ATTACHMENT G - MAXIMUM OUTPUT POWER
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3TL

Test Mode: UNII-1/TX A Mode_ANT 1

Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)

CH36 5180 17.49 0.37 17.86 30.00 1.00
CH40 5200 17.85 0.37 18.22 30.00 1.00
CH48 5240 17.77 0.37 18.14 30.00 1.00
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3TL

Test Mode: UNII-1/TX N20 Mode_ANT 1

Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH36 5180 10.65 0.95 11.60 30.00 1.00
CH40 5200 15.79 0.95 16.74 30.00 1.00
CH48 5240 16.40 0.95 17.35 30.00 1.00
Test Mode: UNII-1/TX N20 Mode_ANT 2
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH36 5180 13.89 0.95 14.84 30.00 1.00
CH40 5200 17.65 0.95 18.60 30.00 1.00
CH48 5240 18.06 0.95 19.01 30.00 1.00
Test Mode: UNII-1/TX N20 Mode_Total
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH36 5180 15.58 0.95 16.52 30.00 1.00
CH40 5200 19.83 0.95 20.77 30.00 1.00
CH48 5240 20.32 0.95 21.26 30.00 1.00
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矩形


3TL

Test Mode: UNII-1/TX N40 Mode_ANT 1
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH38 5190 10.60 1.66 12.26 30.00 1.00
CH46 5230 16.20 1.66 17.86 30.00 1.00
Test Mode: UNII-1/TX N40 Mode_ANT 2
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH38 5190 10.12 1.66 11.78 30.00 1.00
CH46 5230 15.51 1.66 17.17 30.00 1.00
Test Mode: UNII-1/TX N40 Mode_Total
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH38 5190 13.38 1.66 15.03 30.00 1.00
CH46 5230 18.88 1.66 20.54 30.00 1.00
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3TL

Test Mode: UNII-3/ TX A Mode_ANT 1

Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)

CH149 5745 18.23 0.37 18.60 30.00 1.00

CH157 5785 19.88 0.37 20.25 30.00 1.00

CH165 5825 18.91 0.37 19.28 30.00 1.00
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3TL

Test Mode: UNII-3/TX N20 Mode ANT 1

Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH149 5745 13.89 0.95 14.84 30.00 1.00
CH157 5785 17.65 0.95 18.60 30.00 1.00
CH165 5825 18.06 0.95 19.01 30.00 1.00
Test Mode: UNII-3/TX N20 Mode_ANT 2
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH149 5745 13.21 0.95 14.16 30.00 1.00
CH157 5785 16.86 0.95 17.81 30.00 1.00
CH165 5825 15.97 0.95 16.92 30.00 1.00
Test Mode: UNII-3/TX N20 Mode_Total
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH149 5745 16.57 0.95 17.52 30.00 1.00
CH157 5785 20.28 0.95 21.23 30.00 1.00
CH165 5825 20.15 0.95 21.09 30.00 1.00
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3TL

Test Mode: UNII-3/ TX N40 Mode_ ANT 1
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH151 5755 13.01 1.66 14.67 30.00 1.00
CH159 5795 17.34 1.66 19.00 30.00 1.00
Test Mode: UNII-3/ TX N40 Mode_ANT 2
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH151 5755 16.23 1.66 17.89 30.00 1.00
CH159 5795 15.39 1.66 17.05 30.00 1.00
Test Mode: UNII-3/ TX N40 Mode_Total
Channel Frequency | Output Power | Duty Factor | Output Power+Duty Factor Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (Watt)
CH151 5755 17.92 1.66 19.58 30.00 1.00
CH159 5795 19.48 1.66 21.14 30.00 1.00
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3TL

ATTACHMENT H - ANTENNA CONDUCTED SPURIOUS
EMISSION
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3TL

Test Mode: JUNII-1/TX A Mode

TX mode CH36

® *REW 1 MHz
*VBEW 3 MH:z

Faf 20 dBm *ARtt 30 4B EWT 20 m2

20 offget 4.3 dB

-1

L ey
&= |,
10
20
D1 =27 HBmn
-3

&0

70

Fl

=80

Start 4.998 GHz 20 MEz/ Stop 5.19% GHz

Date: S.DEC.Z2014 10:05:17

TX mode CH48

® *REW 1 MHz
*VBEW 3 MH:z

Faf 20 dBm *ARtt 30 4B EWT 20 m2

20 Offset 4.3 dB

M

=]

20

_4 \Nm [ v \ pobatiny r/‘i«‘ oe

=)
70
Fl
=80
Start 5.222 GHz 20 MEz/ Stop 5.422 GHz

Date: S.DEC.Z2014 10:09:35
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3TL

Test Mode: |UNII-1/TX N20 Mode_ANT 1

TX mode CH36

® *REW 1 MHz
*VBEW 3 MH:z

Faf 20 dBm *ARtt 30 4B EWT 20 m2

20 offget 4.3 dB

-1

L ey
&= |,
10
20
D1 =27 HBmn
-3

&0

70

Fl

=80

Start 4.998 GHz 20 MEz/ Stop 5.19% GHz

Date: S.DEC.Z2014 10:16:15

TX mode CH48

® *REW 1 MHz Marker 4 [T1 ]
*VBEW 3 MH:z 3.41 dBm

Ref 20, dBm *RLt 30 4B EWT 20 m2 £.402400000 GHz

Ak Wy il (o
=)
70
Fl
=80
Start 5.222 GHz 20 MEz/ Stop 5.422 GHz

Date: S.DEC.Z2014 10:19:09
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Test Mode:

|UNII-1/TX N20 Mode_ANT 2

TX mode CH36

<5§> *REW 1 MHz
*VBEW 3 MH:z
Fef 20 dBEm *Att 30 4B EWT 20 m2
20 Ooffset 4. dB
-1
== |,
10
20
D1 =27 HBm
-3

&0

70

Fl

=80

Start 4

-998 GHz 20 MEz/ Stop 5.19% GHz

Date: S.DEC.2014 10:59:31

TX mode CH48

<5§> *REW 1 MHz
*VBEW 3 MH:z i
Fef 20 dBEm *Att 30 4B EWT 20 m2 0
20 offEet 4.3 dB Marker( 1 [Tl
“A'—?v\ 16 0 cdBm
L . 1060 " o=
Marker| 2 [T1
i I l -40}1 22 dBn
&3 |,
#JJ T T TE
0
20 k
. . PN
! WYY (e S bl )
=)
70
Fl
-6t
Start 5.222 GHz 20 MEz/ Stop 5.422 GHz

Date: 5.DEC

2014 11:01:29

T vL
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Test Mode:

|UNII-1/TX N40 Mode_ANT 1

TX mode CH38

® *REW 1 MHz
*VBEW 3 MH:z

Faf 20 dBm *ARtt 30 4B EWT 20 m2

20 offget 4.3 dB Marker( 1 [Tl

-1

W T L) ‘4]“ -
v Kl

&0

70

Fl
=80

Start 5.018 GHz 20 MEz/ Stop 5.21% GH=z

Date: S.DEC.Z2014 10:54:34

TX mode CH46

® *REW 1 MHz Marker 4 [T1 ]
*VBEW 3 MH:z 3 & oBm

Fef 20 dBEm *Att 30 4B EWT 20 m2 £.373
20 offget 4.3 dB Magker( 1 [
|1 W'l e, el sagenahs
Magker| 2 |
10

4 spe
-4 E b PP
P S e
=)
70
Fl

=80
Start 5.2 GHz 20 MEz/ Stop 5.4 GHz

Date: S.DEC.2014

0z

wn
o
=
i
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Test Mode:

|UNII-1/TX N40 Mode_ANT 2

Ref 20 dBm

"Rt

30

TX mode CH38

*REW 1 MHz
*VBEW 3 MH:z
B SWT 20 m2

20 offget 4.

-1

B

amag il gt B

&0

70

=80

Fl

Start 5.018 GHz

20 MHE=z/ Stop 5.21% GH=z

Date: 5.DEC.2014 11:07:33
TX mode CH46
® *REW 1 MHz arker 4 1]
*VEW 3 MHz 8,92 dBm
Faef 20 dEm *RLL 30 4B SWT 20 mz £2.384400000 GHz
20 offget 4. dB agker| 1 T1
1 11
= . & £ 1400
T U o
agker| 2 [T
% ., -421 4% dBn
e FET | v
10
2|
" . i
- oL 27 pee AT
lﬁﬁhfﬂhk*ﬁrhuU¢\ 4 spe
| : T
mewkﬂm-mkw’“ RN
[
70
Fl
-80

Start 5.2 GHz

Date: S.DEC.2014

11:09:02

20 MHE=z/ Stop 5.4 GHz
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Test Mode: |UNII-3/TX A Mode

@

Ref 20 dBm *Att

TX A Mode CH149

“REW 1 MHz
*VBEW 3 MHz
30 dB SWT 20 m=

20 Offrer 4.% dB

i EK

o

-80

Start 5.55% GHz

Date: 5.DEC.Z2014 14:11:1¢6

@

BEef 20 dbBm *Att

20 MHz/ Stop 5.759% GHz

TX A Mode CH165

“REW 1 MH=z
*VBW 3 MHz
30 4B SWT 20 ms

20 Offer 4 dB

i EK

-7

Fz2

-&0 ”

Start 5.812 GHz

Date: 5.DEC.2014 14:19:10

20 MHz/ Stop 6.012 GHz
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Test Mode:

UNII-3/TX N20 Mode_ANT 1

TX HT20 mode CH149

® *FBW 1 MH= Marker 4 [T
“WBW 3 MH=z

Ref 20 dBm *AaLt 30 dB SWT 20 ms

20 Sffret 4.3 dB Markqgr

10

Mar
L=
B |,
Mar
10
D1 -17 HE
20
D2 -E7 dBm
| a¢
DB
Ww e mj L“'WV'.JV
bkﬂhhﬁ Q»wuhu A A
0 -
F2
Fl

-80

Start 5.559 GHz 20 MHz/ Stop 5.75% GH=z

Date: 5.DEC.2014 14:20:42

TX HT20 mode CH16

® “RBW 1 MHz Marker 4 [T1 ]
*VEW 3 MHz ~34.31 doF

Ref 20 dBm *Att 30 dB SWT 20 ms

20 Offret 4 dB Marker| 1 [T1
" v £ saennh S
g3 Zideraet ia: LVL
Markar
10 = 5e0000 -
[ -17| HBx
. B

30

50
70
ro
F1
ao |
Start 5.812 GH=z 20 MHz/S Stop 6.012 GH:z

Date: 5.DEC.2014 14:22:24
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Test Mode: |UNII-3/TX N20 Mode_ANT 2

TX HT20 mode CH149

® *REW 1 MHz Mark
*WVBEW 3 MH=z

er 4 [T1 ]

D1 -17 HEm

18 dBm
Fef 20 dBm *ALL 30 dB SWT 20 ma 5.670 000 GH=z
20 Offpet 4.3 dB Mar ke
L 10
Mark
1 PK
vz
Markgr| 3
10

- 30

Date: 5.DEC.Z2014 13:41:15

X HT20 mode CH165

Ref 20 dBm *Att 30 4B SWT 20 m=

® *RBEW 1 MEz Marker 4 [T1 ]
*VBW 3 MHz

50
- G0
70
rz
F1
-BO l
Start B.BBES GHz 20 MEz/ Stop 5.759% GH=z

20 Offpet d.F dB Marker| 1 [T1

Date: 5.DEC.2014 13:42:58

a0
-7
Fi
-80
Start 5.812 GHz 20 MEz/ Step 6.012 GHz
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Test Mode:

UNII-3/TX N40 Mode_ANT 1

@

Fef 20 dBm

UNII-3/TX HT40 mode CH151

*REW 1 MH=z Marker 4 [T1 ]
*VBW 3 MHz =33.95 dBm
“Att 30 dB SWT 20 ms S.715000000 GHz

0 Cffpet 4.5 dB

Marker( 1 [T1
5121 dBm
sl zesgo0pon cue|EN

1-1-.:1*.0}%%’"

ST ST v
Markel| 3 [T1
=l 7z5000p00 GHz

10
[y
Frz=vll
10
D1 -17 KB
—2C
D2 -7 dB
30

&0

-0

-B0

Fl

Start 5.579% GHz

Date: 5.DEC.2014

@

Ref 20 dBm

20 MH=z/ Stop 5.779% GHz

14:28:23

UNII-3/TX HT40 mode CH159

*“RBEW 1 ME=z Marker 4 [T1 ]
*WBW 3 MEz
SWT 20 ms

ALt 30 4B

20 Offpet 4. dB

Markez| 1 1

10 T
e rw_.fv‘v«.
& |,
D1 -1
20

&0

70

-B0

Start 5.771 GHz

Date: 5.DEC.2014

20 MHz/ Stop 5.971 GHz

14:29:08
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Test Mode:

UNII-3/TX N40 Mode_ANT 2

TX HT40 mode CH151

®

FRef 20 dBm TALL

30 dB

*REW 1 MH=z
*WVEW 3 MH=z
SWT 20 ms

Marker 4

S.715000000 GHz

20 Offpet 4.F dB

L0

Mprker| 1 [T1

=10

Dl =17 dEm

|- 20

e 27 dBm

20

|-~ 50

&0

70

8o

Start 5.587% GHz

Date: 5.DEC.2014 12:49:25

Ref 20 &Bm *ALL

30

20 MEz/

*RBW 1 MH=z
*VEW 3 MHz
SWT 20 ms

Stop 5.779 GHz

HT40 mode CH159

20 Offet 4. dB

-80

Start 5.771 GHz

Date: 5.DEC.2014 13:51:10

20 MHzZ/

Stop 5.9%71 GHz
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ATTACHMENT I - POWER SPECTRAL DENSITY
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Test Mode: UNII-1/ TX A Mode_CH36/CH40/CH48

Report No.: BTL-FCCP-2-1411127

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
CH36 5180 2.28 0.37 2.65 17.00
CH40 5200 4.66 0.37 5.03 17.00
CHA48 5240 9.49 0.37 9.86 17.00
CH36
® *HEW 1 MH=z
“YBW 3 MEz
Raf 20 dBm *art 30 4B SWT 20 ms
20 Cffget 1 diB
10 Ex
|, S
- \\\ 3DB
&0
an
Center 5.18 GHzZ 5 MHZ/S an 50 MHE=z
Date: 6.DEC.2014 10:24:21
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CH40

*REW 1 MHz

Marker 1 [T1
*VEW 3 MHEz 4

‘ dEm
5.201600000

Ref 20 dBm *Att 30 dB SWT 20 ms GHz
20 Offget 1 B
" =
S 2
L ——
o= |, / IR
/ \ LVL
-1
|- z0 \
30 .,A""’r‘ \'_\\h-“'\\”
»/f/: LE 1 \\ .
a0
A
&0
|- 70
an
Center 5.2 GHz S MH=z/ Span 50 MHE=z
Date: &.DEC.2014 10:33:23
® *REW 1 MH=z 1
*VEW 3 MHEz
Ref 20 <Bm “Att 30 4B SWT 20 ms 5.242%00000 GHz
20 Offget 1 B
" ;| =
) /’_"_""‘“‘\u h‘\
== |,
\\ LVL
10 ﬂ/’*"‘*ﬁw \-‘k\—\\
30
SWH 100 p£ 1o0p soa
|40
|50
|-60
|- 70
-80
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: &¢.DEC.2014 10:36:04
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48_ANT 1

Date:

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
CH36 5180 2.47 0.95 3.42 17.00
CH40 5200 5.57 0.95 6.52 17.00
CH48 5240 4.42 0.95 5.37 17.00
CH36
*RBW 1 MHz x
*VEW 3 MHEz
Fef 20 dBm *Att 30 dB SWT 20 ms 7
20 Cffget HE
-10 n
R e [ S '

|-

&0

-0

a0

Center 5.18 GH=z

G.DEC.2014

10:43:13

5 MHZ/S

Span 50 MHE=z
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®

CH40

*REW 1 MHz
*VEW 3 MHEz

1 [T1 ]
5.57 dBm

&0

-0

a0

Center 5.24 GHz

5 MHZ/S

Date: 5.DEC.2014 10:09:28

Span 50 MHE=z

Fef 20 dBm *Att 30 dB SWT 20 ms 5.1%6600000 GHz
20 Cffget 1 diB
" ; (]
b R u_!__,_\w\_,\\
&= |, il
LVL
' W—"(J \\N‘\«_
30
SWH 100 pf  10p -
|40
|- 50
|- 50
|70
-80
Center 5.2 GHz 5 MHz/ Span 50 MHz
Date: &.DEC.2014 10:46:40
® *EBW 1 MHz 1
*VEW 3 ME=z
Fef 20 dBm *Att 30 dB SWT 20 ms 5.238700000 GHz
20 Cffget 1 diB
" (]
1
L R R
B |, / \
LVL
10
| g
30
= soe
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48_ANT 2

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
CH36 5180 4.44 0.95 5.39 17.00
CH40 5200 1.23 0.95 2.18 17.00
CH48 5240 3.45 0.95 4.40 17.00
CH36
® *HEW 1 MH=z Marker 1 [T1 ]
*VEW 3 ME=z
Raf 20 dBm *art 30 4B SWT 20 ms 5
20 Cffget 1 4B
10 - Ex
T Y
o |, o SRS AR )
_ ./ -
&0
an
Center 5.18 GH=z S MH=z/ Span 50 MHE=z
Date: 6.DEC.2014 11:01:08
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CH40

® *HEW 1 MHEz M r 1 [T1 ]
*VEW 3 ME=z 1.23 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.202400000 GHz

20 Cffget 1 diB

" (]

|- 50

|-60

-80

Center 5.2 GHz 5 MHz/ Span 50 MHz

Date: 5.DEC.2014 11:00:30

CH48

® *HEW 1 MHEz Marker 1 [Tl ]
*VEW 3 ME=z 3.45 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.242100000 GHz

20 Cffget 1 diB

- [ 5 ]
T E
&= |, e e
LVL
10

30

&0

-0

a0

Center 5.24 GHz S MH=z/ Span 50 MHE=z

Date: 5.DBEC.2014 11:01:21
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48_Total

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)

CH36 5180 6.58 0.95 7.52 17.00

CH40 5200 6.93 0.95 7.88 17.00

CH48 5240 6.97 0.95 7.92 17.00
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46_ANT 1

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)

CH38 5190 -5.80 1.66 -4.14 17.00

CH46 5230 5.18 1.66 6.84 17.00
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Ref 20 dBm

tALL

CH38

“REW 1 MHz k 1 [T1 ]
*VEBEW 3 MEz -5.80 dBm
30 dB SWT 20 ms 5.155000000 GHz

20 Cffget 1 diB

m
bt
== |,
10
| 20

&0

-0

a0

Center 5.19% GH=z

®

Ref 20 dBm

Date: G.DEC.2014 10:56:10

tALL

10 MH=zZ/ Span 100 ME=z

CH46

“REW 1 MHz 1 [T1 ]
*VEBEW 3 MEz 5.18 dBm
30 dB SWT 20 ms 5.241600000 GHz

20 Cffget 1 diB

Lo

T

30

SWH 100 pf

-80

Center 5.23 GHz

Date: &.DEC.2014 10:57:45

10 MH=zZ/ Span 100 MHz
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46_ANT 2

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)

CH38 5190 -6.37 1.66 -4.71 17.00

CH46 5230 6.11 1.66 7.77 17.00
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®

Ref 20 dBm

CH38

*REW 1 MHz
*VEW 3 MHEz
*Att 30 dB SWT 20 ms

1 [T1 ]

-6.37 dBm

5.1%4400000 GHz

20 Cffget 1 diB

m
bt
== |,
10
| 20

&0

-0

a0

Center 5.19% GH=z

®

Ref 20 dBm

10 MHz/

Date: G.DEC.2014 11:04:032

CH46

*REW 1 MHz
*VEW 3 MHEz
*Att 30 dB SWT 20 ms

Span 100 ME=z

5.225600000 GHz

20 Cffget 1 diB

Lo

L

AT

30

|-—-40

|- 50

|-60

|70

-80

Center 5.23 GHz

10 MH=z/

Date: 6.DEC.2014 11:05:04

Span 100 MHz
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46_Total

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)

CH38 5190 -3.07 1.66 -1.41 17.00

CH46 5230 8.68 1.66 10.34 17.00
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Test Mode: UNII-3/TX A Mode_CH149/CH157/CH165

Channel Frequency | Power Density [ Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHZz) (dBm/500kHz) (dBm/500kHz)
CH149 5745 6.15 0.37 6.52 30.00
CH157 5785 6.32 0.37 6.69 30.00
CH165 5825 6.13 0.37 6.50 30.00
TX CH149
® *REBW 1 ME=z Marker 1 [T1 ]
*WEBW 3 MH=z 6.15 dBm
Ref 18 dBm *hAtt 30 dB SWT 20 m= S.74610000 0 GHz

Offeget -2 gB

L T Ex
| T
&l ] )

B ,—/"“"/ Mx‘k

50

80

Center 5.745 GHz 5 MHZ/ Span 50 MHz

Date: &.DEC.2014 11:53:27
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TX CH157

<5§> *REW 1
*VBW 3 MH=z
Ref 18 dBEm 30 dB EWT 20 me
offeet -2 gB
|1 -
IS P Sy
[y ™
E
10
20 ‘\”\-\,.\
SWH 100 pf
| s
-5s0
=60
-70
-80
Center 5.785 GHz 5 MHz/ Span 50 MHz

Date: ¢.DEC.2014 11:55:

TX CH165

<5§> *REW 1 1]
*VBW 3 MH=z T |
Ref 18 dBEm 30 dB EWT 20 me
offeet -2 4B
| T
| . Sy
[ N
E
10 /V_“_'__,-v-
20 -\\‘-\,‘\l\
SWH 100 pf
F-a
I-50
-s0
-70
l-s0
Center 5.825 GHz 5 MHz/ Span 50 MHz

Date: ¢.DEC.2014 11:56:38

3DB

3DB
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Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165_ANT 1

Channel Frequency | Power Density [ Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm/500kHz)

CH149 5745 5.30 0.95 6.25 30.00
CH157 5785 5.97 0.95 6.92 30.00
CH165 5825 4.09 0.95 5.04 30.00

TX CH149

® “RBW 1 MH=z

“WBW 3 MH=z

Ref 1% dBm *Att 30 dB SWT 20 ms 5.742000000

Offpet =2 4B

-
vIEW N
LVL
Y

- 20

|50

-&60

Center 5.745 GHz 5 MHz/ Span 50 MHzZ

Date: 6.DEC.2014 12:00:00

Report No.: BTL-FCCP-2-1411127 Page 173 of 185



3TL

TX CH157

® *RBW 1 MH=z I
“VBW 3 MHEz

Ref 18 dBm *Att 30 dB SWT 20 ma

Offpet -2 4B

= | Pt B I e

\ LVL
=10

SWH Lon f 100 3DE
--50
|--60
-70
F-&0
Center 5.785 GHz o MHzZ/ Span 50 MHzZ
Date: 6.DEC.2014 12:01:37
® *HBEW 1 MEz 1
*VEW 3 MEz i
Fel 18 dBm *Att 30 dB SWT 20 ms 5.821000000 GHz
Cffset -2 diB
1o [ A ]
i g .—la———n~.w_,—=_~——x_,
[vev il o
LVL
-1
L _ 20 FMW/‘J’ \N\,\_ N
SWH 100 b 10p \3oz
40
50
-0
70
80
Center 5.825 GHz 5 MHzZ/ Span 50 MHz

Date: 6.DEC.2014 12:02:19%
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Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165_ANT 2

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm/500kHz)
CH149 5745 4.44 0.95 5.39 30.00
CH157 5785 7.64 0.95 8.59 30.00
CH165 5825 5.69 0.95 6.64 30.00
TX CH149
® *REW 1 MH=z r
*VEW 3 MH=z
Ref 18 dBm *Ate 30 dB SWT 20 ms
cffpet B
10 . “
ol SRR
/;Jj 100 £ 10 303
-50
-80
Center 5.745 GHz 5 MHz/ Span 50 MHz
Date: 6.DEC.2014 12:17:37

Report No.: BTL-FCCP-2-1411127

Page 175 of 185



3TL

Ref 18 dBm *ALL

TX CH157

*FEBW 1 MH=z
*WBW 3 MHz
30 dB SWT 20 ma

Offpet -2 4B

- . -

L_10 w/”‘J

swH 100 pf  10p

--50

|--&0

Center 5.785 GHz

Date: 6.DEC.2014 12:18:44

% MHz/

TX CH165

Span 50 MHzZ

Date: 6.DEC.2014 12:19:33

® REW 1 MHEz 1 [T1 ]
*VEBEW 3 ME:z 5.65% dBm
Fef 18 dBm *ALt 30 dB SWT 20 ms
Offpet -2 diB
-10 T
T |
jL_Eopg
[vev il o
-1
y{/wﬁf m“\\
30
SWH 100 p£ 1o0p
- 40
|50
-0
70
80
Center 5.825 GHz 5 MHzZ/ Span 50 MHz
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Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165_Total

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm/500kHz)
CH149 5745 7.90 0.95 8.85 30.00
CH157 5785 9.90 0.95 10.84 30.00
CH165 5825 7.97 0.95 8.92 30.00
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Test Mode: UNII-3/ TX N40 Mode_CH151/CH159_ANT 1

Channel Frequency | Power Density [ Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm/500kHz)

CH151 5755 3.94 1.66 5.60 30.00

CH159 5795 2.64 1.66 4.30 30.00
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TX CH151

*EBW 1 MEz
*VBW 3 MHz

Ref 13 dBm *Att 30 dB SWT 20 m=
Offzet -2 4B
10
B EX
| A R e
/ \
LVL
.Y
B o ‘“~\«-\H\
sWH 100 b 10p oe
— 20 -
|50
|60
|70
|--s0
Center 5.755 GHz 10 MHz/ Span 100 MHz
Date: 6.DEC.2014 12:03:12
® “*RBW 1 MEz Marker 1 [T1 ]
*YBW 3 MH:= =64 dBm
Ref 13 dBm *Att 30 dB SWT 20 m= 5. 3 0 GHz
Offzet -2 4B
10 =
i g ..
= L /_,._rJ \
/ \ v
.Y k
., J“wM\rF”4'w T
/J T
s v\\.\,\
WH 100 bf op oe
20 h
|- 50
|60
|70
|80

Center 5.79% GHz

Date: 6.DEC.2014 12:05:40

10 MHZ/

Span 100 MHz
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Test Mode: UNII-3/ TX N40 Mode_CH151/CH159_ANT 2

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm/500kHz)

CH151 5755 -2.11 1.66 -0.45 30.00

CH159 5795 2.75 1.66 4.41 30.00
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3TL

TX CH151

® “RBW 1 MHz Marker 1
*VBEW 3 MHz

Ref 18 dBm *Att 30 dB SWT 20 m= 5.T7606l0
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TX CH159

® “*RBW 1 MEz Marker 1 [T1 ]
*WBW 3 MH= 15 dBm

Ref 18 dBm *Att 30 dB SWT 20 m= 5.784
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3TL

Test Mode: UNII-3/ TX N40 Mode CH151/CH159 Total

Channel Frequency | Power Density | Duty Factor | Power Density+Duty Factor Limit
(MHz) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm/500kHz)

CH151 5755 4.90 1.66 6.56 30.00

CH159 5795 5.71 1.66 7.36 30.00
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3TL

ATTACHMENT J - FREQUENCY STABILITY
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3TL

Test Mode: UNII-1

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
V) 5180.0000
132 5180.0850
120 5180.0810
108 5180.0870
Max. Deviation (MHz) 0.0870
Max. Deviation (ppm) 16.7954

Temperature vs. Frequency Stability

Voltage Measurement Frequency (MHz)

() 5180.0000

0 5180.0450

10 5180.0260

20 5180.0380

30 5180.0340

40 5180.0430
Max. Deviation (MHz) 0.0450
Max. Deviation (ppm) 8.6873
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3TL

Test Mode: UNII-3

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
V) 5745.0000
132 5745.0360
120 5745.0380
108 5745.0410
Max. Deviation (MHz) 0.0410
Max. Deviation (ppm) 7.1366

Temperature vs. Frequency Stability

Voltage Measurement Frequency (MHz)

(C) 5745.0000

0 5745.0280

10 5745.0250

20 5745.0270

30 5745.0260

40 5745.0210
Max. Deviation (MHz) 0.0280
Max. Deviation (ppm) 4.8738
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